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Notice

1. The laboratory has Passed the accreditation by China National Accreditation Service for Conformity
Assessment (CNAS). The accreditation number is L0310.

2. The laboratory has Passed the accreditation by The American Association for Laboratory
Accreditation (A2LA). The accreditation number is 2174.01.

3. The laboratory has been listed by the US Federal Communications Commission to perform
electromagnetic emission measurements. The site recognition number is 97456.

4. The laboratory has been listed by Industry Canada to perform electromagnetic emission
measurements. The recognition numbers of test site are 6369A-2.

5. The laboratory has been listed by the VCCI to perform EMC measurements. The accreditation
numbers of test site No.1 are R-2364, G-415, C-2583, and T-256, and the accreditation numbers of
test site No.2 are R-3760, G-485, C-4210 and T-1237.

6. The test report is invalid if not marked with the signatures of the persons responsible for preparing
and approving the test report.

7. The test report is invalid if there is any evidence of erasure and/or falsification.

8. The test report is only valid for the test samples.

9. Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes

without prior written approval from the laboratory.
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Modification Record

No. Last Report No. Modification Description
1 First report.
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1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2, Subpart J 2012
47 CFR FCC Part 15, Subpart C 2012

Test Method: FCC KDB 558074 D01 DTS Meas Guidance v03r01
FCC KDB 662911 D01 Multiple Transmitter Output v02
ANSI C63.10-2009, American National Standard for Testing Unlicensed
Wireless Devices.

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environment Condition

Ambient Temperature: 19.5t0 25 °C

Ambient Relative Humidity: 40 to 55 %

Atmospheric Pressure: Not applicable
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2 Test Summary

Test Item FCC Part No. Requirements Test Result Verdict
DTS (6 dB) Bandwidth 15.247(a)(2) = 500 kHz. Appendix A Pass
Occupied Bandwidth (Only for | --- No limit. -
IC requirement)
Maximum Peak Conducted 15.247(b)(3) For directional gain: <30 dBm | Appendix B Pass
Output Power — (G[dBi] — 6 [dB]), peak;
Otherwise: < 30 dBm, peak.
Maximum Power Spectral 15.247(e) For directional gain: < 8 Appendix C Pass
Density Level dBm/3 kHz — (G[dBi] — 6 [dB]),
peak. Otherwise: < 8 dBm/3
kHz, peak.
Band Edges Compliance 15.247(d) < -20 dBr/100 kHz if total peak | Appendix D Pass
power < power limit.
Unwanted Emissions into Appendix E Pass
Non-Restricted Frequency
Bands
Unwanted Emissions into 15.247(d) FCC Part 15.2009 field Appendix F Pass
Restricted Frequency Bands 15.209 strength limit;
(Radiated) RSS-Gen 7.2.5 field strength
limit.
Conducted Emission at Power | 15.207 FCC Part 15.207 conducted Appendix G Pass
Port limit;
RSS-Gen, 7.2.4 conducted
limit.
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3 Description of the Equipment under Test (EUT)

3.1 General Description

E5372s-32 is a LTE/UMTS/GSM triple mode and WiFi Wireless mobile WiFi; it can be used as a WiFi
hotspot based on standard of IEEE802.11a/b/g/n. It supports 3G WCDMA and 4G LTE wireless internet
accessing function. About 3G WCDMA wireless mode, it supports WCDMA and
HSDPA/HSUPA/HSPA+/DC-HSDPA, operating in Band2 and Band5; and the 4G LTE, operating in Band7;
and EDGE Quad Band; The WiFi is 2X2 and the frequency are 2.4GHz and 5 GHz.

E5372s-32 supports 1Tx2Rx for 3G WCDMA and 4G LTE.

R215 is a LTE/UMTS/GSM triple mode and WiFi Wireless mobile WiFi; it can be used as a WiFi hotspot
based on standard of IEEE802.11a/b/g/n. It supports 3G WCDMA and 4G LTE wireless internet accessing
function. About 3G WCDMA wireless mode, it supports WCDMA and HSDPA/HSUPA/HSPA+/DC-HSDPA,
operating in Band5; and the 4G LTE, operating in Band7; and EDGE Quad Band; The WiFi is 2X2 and the
frequency are 2.4GHz and 5 GHz.

R215 supports 1Tx2Rx for 3G WCDMA and 4G LTE.

E5372s-32 supports 1Tx2Rx for 3G WCDMA and 4G LTE.

E5372s-32 and R215 have the same PCB and same antenna, the difference is E5372s-32 add LTE Bandl
& Band 8 and WCDMA B2 by software from R215, and change Menu key component on the PCB board.
E5372s-32 and R215 have the same size, the difference is the colour of appearance and the silk mark of

the performance.

The following table shows the 2 Models.

E5372s-32 R215
GSM four band support support
WCDMA 2100M/900M support support
WCDMA 850M support support
WCDMA 1900M support No
LTE Band3/Band7/ Band20 support support
LTE Band1/Band8 support No
WiFi 2.4G&5G support support
All antenna The same The same
PCB The same The same
Adapter HW-050100U1W HW-050100U1W
HW-050100U2W
Size 90.5(length)x56(width)x 90.5(length)x56(width)x
14.4(height)(mm?) 14.4(height)(mm?)

So the test data of WLAN are the same with NO. SYBH(Z-RF)024052013-2002 RF report of R215.
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3.2 EUT Identity

NOTE: Unless otherwise noted in the report, the functional boards installed in the units shall be selected from the

below list, but not means all the functional boards listed below shall be installed in one unit.

3.2.1 Board

Board
Software Version Hardware Version Description
21.221.05.00.00 CL1E5372SM Main board

3.2.2 Sub-Assembly

Sub-Assembly

Sub-Assembly

Model Manufacturer | Description

Name
AC/DC adapter,

Adapter HW-050100U1W | HUAWEI 0degC-45degC,100V-240V,5.0V/1.0A,
2PIN/DC USB2.0 ,HUAWEI LOGO,
Input Voltage :

Adapter HW-050100U2W | HUAWEI 100-240V ~50/60Hz, 0.2A

Output Voltage: === 5.0V 1.0A

Rated capacity: 1500mAh

Li-ion Battery HB554666RAW HUAWEI Nominal Voltage: === +3.7V
Charging Voltage: === +4.2V
Rated capacity: 1780mAh

Li-ion Battery HB5F2H HUAWEI Nominal Voltage: === +3.7V
Charging Voltage: === +4.2V

USB Cable / HUAWIE Terminal Accessory, Terminal Dedicated
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3.3 Technical Description

Characteristics

Description

IEEE 802.11 WLAN
Mode Supported

X 802.11b (20 MHz channel bandwidth), [X] 802.11g (20 MHz channel bandwidth)
X 802.11n (20 MHz channel bandwidth), [X] 802.11n (40 MHz channel bandwidth)

TX/RX Operating 2412-2462 fc = 2407 MHz + N * 5 MHz, where:
Range MHz band - fc = “Operating Frequency” in MHz,
- N = “Channel Number” with the range from 1 to 11 for the 20 MHz
channel bandwidth, or 3 to 9 for the 40 MHz channel bandwidth.
Data Rate 802.11b 1 Mbps, 2 Mbps, 5.5 Mbps, 11 Mbps
802.11g 6 Mbps, 9 Mbps, 12 Mbps, 18 Mbps, 24 Mbps, 36 Mbps, 48 Mbps, 54

Mbps

802.11n (SISO)

MCS 0to MCS 7

802.11n (MIMO)

MCS 8 to MCS 15

Modulation Type

DBPSK/DQPSK/CCK (DSSS), BPSK/QPSK/16QAM/64QAM (OFDM).

Emission Designator

8M6G1D (for 802.11b mode), 16M5G7D (for 802.11g mod), 17M8G7D (for 802.11n (20M) ,
17M7G7D (for 802.11n (20M) MIMO mode), 36M4G7D (for 802.11n (40M) mode), 36M4G7D
(for 802.11n (40M) MIMO mode)

TX Power Control

X Supported, [] Not Supported

Standby Mode ] Supported, [XI Not Supported
Equipment Type [ stand-alone equipment, [] Plug-in radio device, ] Combined equipment
Antenna Description Isotropic
Antenna,2400~2500MHz/5150~5850MHz,1.5dBi/2.1dBi,isotropic,5W,N-J,
no
Type [ External, X Integrated
Ports X Aant1, X Ant2, (] Ant3
Smart System X SISO (for 802.11b/g/n),
X MIMO (for 802.11n): 2 Tx & 2 RX,
[] Diversity (for 802.11b/g) : X & Rx
Gain Ant 1: 1.5 dBi, Ant 2: 2.1 dBi (per antenna port, max.)
Remark When the EUT is put into service, the practical maximum antenna gain
should NOT exceed the value as described above.
Power Supply Type XI AC/DC Adapter [ PoE: ] other:
Report No: Huawei Proprietary and Confidential Page 10 of 21
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4  General Test Conditions / Configurations

4.1 Test Modes

NOTE: Typical working modes for each IEEE 802.11 mode are selected to perform tests.

Test Mode Test Modes Description

11B IEEE 802.11b with data rate of 1 Mbps using SISO mode.

11G IEEE 802.119g with data rate of 6 Mbps using SISO mode.

11N20 IEEE 802.11n with data date of MCSO and bandwidth of 20 MHz using SISO mode.

11IN20m IEEE 802.11n with data date of MCS8 and bandwidth of 20 MHz using MIMO mode.

11N40 IEEE 802.11n with data date of MCSO and bandwidth of 40 MHz using SISO mode.

11N40m IEEE 802.11n with data date of MCS8 and bandwidth of 40 MHz using MIMO mode.
Report No: Huawei Proprietary and Confidential Page 11 of 21
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4.2 EUT Configurations

4.2.1 General Configurations

Configuration Description

Test Antenna Ports Until otherwise specified,

- All TX tests are performed at all TX antenna ports of the EUT, and
- All RX tests are performed at all RX antenna ports of the EUT.

Multiple RF Sources

during measurements.

Other than the tested RF source of the EUT, other RF source(s) are disabled or shutdown

4.2.2 Customized Configurations

RX Freq.
Test Mode RF Ch. TX Freq. [MHZ] Antenna Port MHZ] Ch. BW [MHZz]
z
Antl 20
L Ch No. 1/2412 MHz
Ant2 20
Antl 20
11B M Ch No. 5/2433 MHz
Ant2 20
Antl 20
H Ch No. 9 /2452 MHz
Ant2 20
Antl 20
L Ch No. 1/2412 MHz
Ant2 20
11G Antl 20
M Ch No. 5/2433 MHz
Ant2 20
Antl 20
H Ch No. 9 /2452 MHz
Ant2 20
Antl 20
L Ch No. 1/2412 MHz
Ant2 20
11N20 Antl 20
M Ch No. 5/2433 MHz
Ant2 20
Antl 20
H Ch No. 9 /2452 MHz
Ant2 20
Antl 20
L Ch No. 1/2412 MHz
Ant2 20
11N20m Antl - 20
M Ch No. 5/2433 MHz
Ant2 20
Antl 20
H Ch No. 9/ 2452 MHz
Ant2 20
Antl 40
L Ch No. 3/2422 MHz
11N40 Ant2 40
M Ch No. 5/2432 MHz Antl 40
Report No: Huawei Proprietary and Confidential Page 12 of 21
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RX Freq.
Test Mode RF Ch. TX Freq. [MHz] Antenna Port MHZ] Ch. BW [MHZz]
z

Ant2 40

Antl 40
H Ch No. 7 /2442 MHz

Ant2 40

Antl 40
L Ch No. 3/2422 MHz

Ant2 40

11N40m Antl 40
M Ch No. 5/2432 MHz

Ant2 40

Antl 40
H Ch No. 7 /2442 MHz

Ant2 40
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4.3 Test Environments

NOTE: The values used in the test report may be stringent than the declared.

Environment Parameter

Selected Values During Tests

Temperature Voltage Relative Humidity
NTNV Ambient 3.7VDC Ambient
Report No: Huawei Proprietary and Confidential Page 14 of 21
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4.4 Test Setups

44,1 Test Setup 1

The WLAN component’s antenna ports(s) of the EUT are connected to the measurement instrument per an appropriate
attenuator. The EUT is controlled by PC/software to emit the specified signals for the purpose of measurements.

Jumper Cable for
connecting to RF Cables

(If applicable) RF Cables
: " fortesting .
5 Y
Attenuator =
WLAN Measurement
Component Instrument
WLAN
component's

antenna port(s)

Power Control
Supply PC

4.4.2 Test Setup 2

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the standards: ANSI
C63.4. The test distance is 3m.The setup is according to ANSI C63.4 and CAN/CSA-CEI/IEC CISPR 22.

The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable azimuth. Normally,
the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two

polarizations Vertical (V) and Horizontal (H).

Report No: Huawei Proprietary and Confidential Page 15 of 21
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Semi-Anechoic Chamber

=
<
X
<
Antenna
: 1
: j ! | Preamplifier
! o ? A
- z
s
¥
HE Signal wi GRP "
- IR Receiver
(Below 1 GHz)
M &
Semi-Anechoic Chamber
£
N
x
Antenna
2 Pream/:lifier
=
¥ 3
AE GRP -
Receiver
(Above 1 GHz)
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4,43 Test Setup 3

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN shall be placed 0.8 m
from the boundary of EUT and bonded to a ground reference plane for LISN mounted on top of the ground reference
plane. This distance is between the closest points of the LISN and the EUT. All other units of the EUT and associated

equipment shall be at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference ground point of the LISN
and, where not otherwise provided or specified by the manufacturer, shall be of same length as the mains cable and

run parallel to the mains connection at a separation distance of not more than 0.1 m.

Shielding room
0.4m
Table N
o)
¢ &
-
o\se&""bp o
. 3% e
Receive o
Power input—| LISN ‘o\)é\
D<10cm GRP
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45 Test Conditions

Test Case Test Conditions
Configuration Description
DTS (6 dB) Measurement Method FCC KDB 558074 §8.2 Option 2.
Bandwidth Test Environment NTNV
Test Setup Test Setup 1
EUT Configuration 11B_L@Ant1, 11B_L@Ant2, 11B_ M@Antl, 11B_ M@Ant2,
11B_H@Ant1, 11B_H@Ant2,
11G_L@Ant1, 11G_L@Ant2, 11G_M@Ant1, 11G_M@Ant2,
11G_H@Ant1, 11G_H@Ant2,
11IN20_L@Ant1, 11IN20_L@Ant2, 11N20_M@AnNt1, 11N20_M@Ant2,
11N20_H@AnNt1, 11N20_H@AnNt2,
11IN20m_L@Ant1, 11IN20m_L@Ant2, 11N20m_M@Ant1,
11IN20m_M@AnNt2, 11IN20m_H@Ant1, 11N20m_H@AnNt2,
11IN40_L@Ant1, 11N40_L@AnNt2, 11N40_M@AnNt1, 11N40_M@Ant2,
11N40_H@AnNt1, 11N40_H@AnNt2,
11N40m_L@Ant1, 11N40m_L@Ant2, 11N40Om_M@Ant1,
11N40m_M@AnNt2, 11N40m_H@AnNt1, 11N40m_H@AnNt2,
Occupied Measurement Method RSS-Gen, 4.6.1.
Bandwidth Test Environment NTNV
(Only for IC Test Setup Test Setup 1
requirement) EUT Configuration 11B_L@Ant1, 11B_L@ANt2, 11B_ M@Antl1, 11B_ M@Ant2,

11B_H@Ant1, 11B_H@AnNt2,

11G_L@Ant1, 11G_L@Ant2, 11G_M@Ant1, 11G_M@Ant2,
11G_H@Ant1, 11G_H@Ant2,

11N20_L@Ant1, 11N20_L@Ant2, 11N20_M@Ant1, 11N20_M@Ant2,
11N20_H@Ant1, 11N20_H@Ant2,

11N20m_L@Ant1, 11N20m_L@Ant2, 11N20m_M@Ant1,
11N20m_M@Ant2, 11N20m_H@Ant1, 11N20m_H@Ant2,
11N40_L@Ant1, 11N40_L@Ant2, 11N40_M@Ant1, 11N40_M@Ant2,
11N40_H@Ant1, 11N40_H@Ant2,

11N40m_L@Ant1, 11N40m_L@Ant2, 11N40m_M@Ant1,
11N40m_M@Ant2, 11N40m_H@Ant1, 11N40m_H@Ant2,

Maximum Peak
Conducted
Output Power

Measurement Method

FCC KDB 558074 8§9.1 .2 (integrated band power method).

Test Environment

NTNV

Test Setup

Test Setup 1

EUT Configuration

11B_L@Ant1, 11B_L@Ant2, 11B_M@Ant1, 11B_M@Ant2,
11B_H@Ant1, 11B_H@AnNt2,

11G_L@Ant1, 11G_L@Ant2, 11G_M@Ant1, 11G_M@Ant2,
11G_H@AnNt1, 11G_H@Ant2,

11N20_L@Ant1, 11N20_L@Ant2, 11N20_M@Ant1, 11N20_M@Ant2,
11N20_H@Ant1, 11N20_H@Ant2,
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Test Case

Test Conditions

Configuration

Description

11IN20m_L@Ant1, 11IN20m_L@Ant2, 11N20m_M@Ant1,
11IN20m_M@Ant2, 11IN20m_H@Ant1, 11N20m_H@Ant2,
11N40_L@Ant1, 11N40_L@Ant2, 11N40_M@Ant1, 11N40_M@Ant2,
11N40_H@Ant1, 11N40_H@AnNt2,

11IN4O0m_L@Ant1, 11IN4Om_L@Ant2, 11N4Om_M@Ant1,
11IN40m_M@Ant2, 11N40m_H@Ant1, 11N40m_H@ANt2,

Maximum
Power Spectral
Density Level

Measurement Method

FCC KDB 558074 §10.2 (peak PSD).

Test Environment NTNV

Test Setup Test Setup 1

EUT Configuration 11B_L@Ant1, 11B_L@AnNt2, 11B_M@AnNt1, 11B_ M@Ant2,
11B_H@Ant1, 11B_H@ANt2,
11G_L@Antl, 11G_L@Ant2, 11G_M@Antl, 11G_M@Ant2,

11G_H@Ant1, 11G_H@Ant2,

11N20_L@Ant1, 11N20_L@Ant2, 11N20_M@Antl, 11N20_M@Ant2,
11N20_H@Ant1, 11N20_H@Ant2,

11N20m_L@Ant1, 11N20m_L@Ant2, 11N20m_M@Ant1,
11N20m_M@Ant2, 11N20m_H@Ant1, 11N20m_H@Ant2,
11N40_L@Ant1, 11N40_L@Ant2, 11N40_M@Antl, 11N40_M@Ant2,
11N40_H@Ant1, 11N40_H@Ant2,

11N40m_L@Ant1, 11N40m_L@Ant2, 11N40m_M@Ant1,
11N40m_M@Ant2, 11N40m_H@Ant1, 11N40m_H@Ant2,

Band Edges Measurement Method FCC KDB 558074 §13.0.
Compliance Test Environment NTNV
Test Setup Test Setup 1
EUT Configuration 11B_L@Ant1, 11B_L@AnNt2, 11B_ H@AnNt1, 11B_ H@AnNt2,

11G_L@Ant1, 11G_L@Ant2, 11G_H@Ant1, 11G_H@ANt2,
11IN20_L@Ant1, 11IN20_L@Ant2, 11N20_H@Ant1, 11N20_H@AnNt2,
11IN20m_L@AnNt1,11IN20m_L@Ant2,11N20m_H@Ant1,11N20m_H@A
nt2,
11N40_L@Ant1, 11N40_L@Ant2, 11N40_H@AnNt1, 11N40_H@AnNt2,
11IN40m_L@Ant1,11N40m_L@Ant2,11N40m_H@Ant1,11N40m_H@A
nt2,

Unwanted Measurement Method FCC KDB 558074 §11.0

Emissions into Test Environment NTNV

Non-Restricted | Test Setup Test Setup 1

Frequency EUT Configuration 11B_L@Ant1, 11B_L@Ant2, 11B_M@Ant1, 11B_M@Ant2,

Bands 11B_H@Ant1, 11B_ H@AnNt2,
11G_L@Antl, 11G_L@Ant2, 11G_M@Antl, 11G_M@Ant2,
11G_H@Ant1, 11G_H@Ant2,
11N20_L@Antl, 11N20_L@Ant2, 11N20_ M@Antl, 11N20_ M@Ant2,
11N20_H@Ant1, 11N20_H@Ant2,
11N20m_L@AnNt1, 11IN20m_L@AnNt2, 11N20m_M@AnNt1,
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Test Case

Test Conditions

Configuration

Description

11IN20m_M@Ant2, 11IN20m_H@Ant1, 11N20m_H@Ant2,
11IN40_L@Ant1, 11N40_L@Ant2, 11N40_M@Antl, 11N40_M@Ant2,
11N40_H@AnNt1, 11N40_H@AnNt2,

11IN40m_L@Antl, 11IN4Om_L@Ant2, 11N4Om_M@Ant1,
11IN40m_M@Ant2, 11N4Om_H@Ant1, 11N40m_H@AnNt2,

Unwanted
Emissions into
Restricted
Frequency
Bands
(Radiated)

Measurement Method

ANS] C63.10; FCC KDB 558074 §12.1, Radiated

Test Environment

NTNV

Test Setup Test Setup 2
EUT Placement [ Flatwise, [] Upright, [] Hung
EUT Configuration (1) 30 MHz to 1 GHz:

11B_L@Ant1 (Worst Conf.).

(2) 1 GHz to 3 GHz:

11B_L@Ant1, 11B_L@Ant2, 11B_ H@Ant1, 11B_ H@Ant2,
11G_L@Ant1, 11G_L@Ant2, 11G_H@Ant1, 11G_H@Ant2,
11N20_L@Antl, 11N20_L@Ant2, 11N20_H@Ant1, 11N20_H@Ant2,
11N20m_L@Ant1, 11N20m_L@Ant2, 11N20m_H@Ant1,
11N20m_H@AnNt2,

11N40_L@Ant1, 11N40_L@Ant2, 11N40_H@Ant1, 11N40_H@AnNt2,
11N40m_L@Ant1, 11N40m_L@Ant2, 11N40m_H@AnNt1,
11N40m_H@Ant2,

(3) 3 GHz to 18 GHz:
11B_L@Ant1 (Worse Conf.), 11B_H@Ant1 (Worse Conf.).

(4) 18 GHz to 26.5 GHz:
11B_L@Antl (Worse Conf.), 11B_H@AnNt1 (Worse Conf.).

AC Power Line

Measurement Method

AC mains conducted.

Conducted Test Environment NTNV
Emissions Test Setup Test Setup 3
EUT Configuration 11B_L@Ant1 (Worst Conf.).
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5 Main Test Instruments

) Manufactu .
Equipment Name Model Serial Number Cal Date Cal- Due
rer
Power supply KEITHLEY 2303 1288003 2012-11-19 | 2014-11-18
Wireless Communication .
Agilent N4010A MY49081592 2013-10-29 | 2014-10-28
Test set
Universal Radio
o R&S CMU200 113164 2013-07-18 | 2014-07-17
Communication Tester
Universal Radio
o R&S CMW500 126855 2013-08-08 | 2015-08-09
Communication Tester
Spectrum Analyzer Agilent E4440A MY48250119 2013-08-09 | 2014-08-08
Signal Analyzer R&S FSQ31 200021 2013-10-29 | 2014-10-28
Spectrum Analyzer Agilent N9030A MY49431698 2013-10-29 2014-10-28
Temperature Chamber ESPEC MW3030 06114003 2013-05-14 | 2014-05-13
Signal generator Agilent E8257D MY51500314 2013-04-15 2014-04-14
Vector Signal Generator R&S SMUZ200A 104162 2013-10-29 2014-10-28
Test receiver R&S ESU26 100150 2013-05-15 2014-05-14
Spectrum analyzer R&S FSU3 200474 2013-12-24 | 2014-12-23
Spectrum analyzer R&S FSuU43 100144 2013-12-24 | 2014-12-23
Double-Ridged
Waveguide Horn R&S HF907 100304 2013-02-02 | 2015-02-01
Antenna (1G~18GHz)
Trilog Broadband SCHWAR VULB
9163-490 2013-02-02 | 2015-02-01
Antenna (30M~3GHz) ZBECK 9163
LOOP
R&S HFH2-Z2 100262 2013-03-23 | 2015-03-22
Antennas(9kHz-30MHz)
Pyramidal Horn
ETS-LIND
Antenna(18GHz-26-5GH GREN 3160-09 5140299 2013-03-05 | 2015-03-04
z)
Artificial Mains Network R&S ENV4200 100134 2013-12-24 | 2014-12-23
Artificial Mains Network R&S ENV216 100382 2013-12-24 2014-12-23
END
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Appendix A: DTS (6 dB) Bandwidth

In this document, the "DTS6dBBW" refers to the measured "DTS (6 dB) Bandwidth" value. In this Appendix,
the "fc(DTS6dBBW)" refers to the centre of the measured "DTS6dBBW". The introduction of the
"fc(DTS6dBBW)" is due to that other measurements use it as the spectrum analyzer setting.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed
at each chain, and used as respective results for each chain.

Part | - Test Results

Test Mode Test Channel Frequency[MHZz] Ant DTS6dBBW[MHZ] Verdict
11B L 2412 Ant 1 8.07 pass
11B L 2412 Ant 2 8.30 pass
11B M 2437 Ant 1 8.50 pass
11B M 2437 Ant 2 8.56 pass
11B H 2462 Ant 1 8.40 pass
11B H 2462 Ant 2 8.08 pass
11G L 2412 Ant 1 16.43 pass
11G L 2412 Ant 2 15.17 pass
11G M 2437 Ant 1 15.85 pass
11G M 2437 Ant 2 16.34 pass
11G H 2462 Ant 1 12.04 pass
11G H 2462 Ant 2 15.46 pass

11N20 L 2412 Ant 1 17.74 pass
11N20 L 2412 Ant 2 17.71 pass
11N20 M 2437 Ant 1 17.00 pass
11N20 M 2437 Ant 2 17.27 pass
11N20 H 2462 Ant 1 17.38 pass
11N20 H 2462 Ant 2 16.60 pass
11N20m L 2412 Ant 1 17.68 pass
11N20m L 2412 Ant 2 15.79 pass
11N20m M 2437 Ant 1 16.43 pass
11N20m M 2437 Ant 2 15.99 pass
11N20m H 2462 Ant 1 16.09 pass
11N20m H 2462 Ant 2 17.03 pass
11N40 L 2422 Ant 1 35.91 pass
11N40 L 2422 Ant 2 36.09 pass
11N40 M 2437 Ant 1 36.35 pass
11N40 M 2437 Ant 2 36.35 pass
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Test Mode Test Channel Frequency[MHz] Ant DTS6dBBW[MHZ] Verdict
11N40 H 2452 Ant 1 35.78 pass
11N40 H 2452 Ant 2 36.38 pass

11N40m L 2422 Ant 1 34.52 pass
11N40m L 2422 Ant 2 36.39 pass
11N40m M 2437 Ant 1 35.43 pass
11N40m M 2437 Ant 2 35.44 pass
11N40m H 2452 Ant 1 32.64 pass
11N40m H 2452 Ant 2 32.99 pass
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Part Il - Test Plots
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1.411B_M@AnNt 2
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1.511B_ H@ANnt 1
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1.6 11B_H@ANt 2
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1.711G_L@Ant 1
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1.811G_L@AnNt 2
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% Agilent R T |Freq/Channel
I ———

Center Freq

Ch Freq 2.412 GHz Trig Free| o 1 500m00 Gz

(Occupied Bandwidth I

StartFreq
2.40100000 GHz

Stop Freq
2.42300008 GHz

CF Step
220080668 MHz
B Auto Man

Freq Offset
B.66666666 Hz

#YEW 388 kHz

- - . Signal Track
Occupied Bandwidth 99.00 7 |(iof Off

17.5931 MHz

Transmit Freq Error 5.916
% dB Bandwidth

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 16 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.14 11N20_L@AnNt 2

% Agilent R T |Freg/Channel
I
Ch Freq 2.412 GHz Trig Free | ,CENter Freq

241260008 GHz
Occupied Bandwidth

Start Freq
2.40108086 GHz

Stop Freq
242308086 GHz

CF Step
| 20008088 MHz
| Huto Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

17.5785 MHz x dB

Transmit Freq Error -1
® JdB Bandwidth 1770

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 17 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.1511N20_M@Ant 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
2.42108086 GHz

Atten 360 dB

Stop Freq
244308086 GHz

CF Step
2.20008086 MHz
i | M Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

17.4082 MHz x dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 18 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.16 11N20_M@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
2.42108086 GHz

Stop Freq
244308086 GHz

CF Step
2.20AR06A0 MHz
gl Huto Man

Freq Offset
0.e00000HE Hz

#EW 308 kHz Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

17.4431 MHz x dB

Transmit Freq Error Hz
¥ dB Bandwidth MH =%

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 19 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.17 11N20_H@AnNt 1

% Agilent R T |Freg/Channel
I
Ch Freq  2.452 GHz Trig Free | ,CONLerFreq

2. 45200008 GHz
Occupied Bandwidth

Start Freq
2.44108086 GHz

Stop Freq
246308080 GHz

CF Step
. 2.20000080 MHz
N Auto Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 20 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.18 11N20_H@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.452 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.45208086 GHz

Start Freq
2.44108086 GHz

Stop Freq
246308086 GHz

CF Step
2.20800088 MHz
| Huto Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

17.3469 MHz x dB

Transmit Freq Error -7
¥ dB Bandwidth 16

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 21 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.19 11N20m_L@Ant 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.412 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.41208086 GHz

Start Freq
2.40108086 GHz

Stop Freq
242308086 GHz

CF Step
. 2.20000080 MHz
S futo M

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 22 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.20 11N20m_L@AnNt 2

% Agilent

R T |Freg/Channel

Occupied Bandwidth

Atten 360 dB

Ch Freq 2.412 GHz Trig Free

PRI SN NP I S A | A
e e oy ottt .

- e
o Py ot Lo F
I_g_ﬁ__r.ul et
I
I

gl

Sweep 2.12

Transmit Freq Error
® JdB Bandwidth

Occ BH ¥ Pur
¥ dB

Report No:
SYBH(Z-RF)020022014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

2

i

i

i

Center Freq
A1208686 GHz

Start Freq

A1 00000 GHz

Stop Freq

A2300000 GHz

CF Step

20008808 MHz
b Auto Man

Freq Offset

9.00000000 Hz

On

Signal Track
0ff

Copyright 2000-2808 Agilent Technologies

Page 23 of 384



)

nuawer RF Test Report of E5372s-32

1.21 11N20m_M@Ant 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
2.42108086 GHz

Stop Freq
244308086 GHz

CF Step
2.20000080 MHz
e Huto Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 24 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.22 11N20m_M@Ant 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
2.42108086 GHz

Stop Freq
244308086 GHz

CF Step
2.2RBaanaa MHz
M Huto tMan

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 25 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.23 11N20m_H@Ant 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.452 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.45208086 GHz

Start Freq
2.44108086 GHz

Stop Freq
246308086 GHz

CF Step
2.20AR06A0 MHz
R Huto Man

Freq Offset
0.e00000HE Hz

Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 26 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.24 11N20m_H@AnNt 2

% Agilent R T |Freg/Channel
I
Ch Freq  2.452 GHz Trig Free | ,CENter Freq

2. 45200008 GHz
Occupied Bandwidth

Start Freq
2.44108086 GHz

Stop Freq
246308086 GHz

CF Step
| 220000000 MHz
e Huto Man

Freq Offset
0.e00000HE Hz

#EW 308 kHz Sweep 2.12

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

17.5466 MHz x dB

Transmit Freq Error lHz
¥ dB Bandwidth , ¥

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 27 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.2511N40_L@Ant 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.422 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.42200086 GHz

Start Freq
2.39700086 GHz

Atten 360 dB

Stop Freq
244708086 GHz

%-Qll‘l__1rrr,.-.-'-“'"‘J"""-“'.‘I'"'1.'_'H.."".rJ"ﬁ""""'v""*-'"ih*m'l r-L._.-.-'1".-,-.,.‘.a.-.-l'l.l,-,r'v'r.-.l|,-.a-"'hl.-....r-'r"‘"-'-'1"""1'1~""i"“""+ CF Step
i S C.aa0aARAaA MHz
SRR Hiitn tMan

Freq Offset
0.e00000HE Hz

Signal Track
On 0

36.0904 MHz

Transmit Freq Error 11
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 28 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.26 11N40_L@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.422 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.42200086 GHz

Start Freq
2.39700086 GHz

Atten 360 dB

Stop Freq

2. 44708008 GHz
= 9‘u..'r,.r.u_.,..,—;.k,».«"' l|'t-.u_..1.\-l"-.._..c,r.-.-1"'---.-'I-*-.—-r..,-'r"""""1lll J|r-'-L.--'-'"'-r--\1-"'"'r'--'f-'-"-,,v'h"+-.--"“"".'*'4""‘)"'.“;-..‘9',. <« c F S t e p
! . 500006060 MHz

ol M M an

Freq Offset
0.e00000HE Hz

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

¥ dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 29 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.27 11N40_M@AnNt 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
240708086 GHz

Atten 360 dB

Stop Freq
2. A5708086 GHz

o r*_1"'__,.,,‘I|i._..-|'-..,__..-.,-.-...,‘_."p-a,,-,-,.-..l'|.-w.,-.-n'..,._n’,‘_.h,-,,nlﬁ i CF Step
' 500000000 MHz
| Auto Man

Freq Offset
0.e00000HE Hz

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

36.2012 MHz x dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 30 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.28 11N40_M@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
240708086 GHz

Atten 38 dB
: Stop Freq
2. 45788908 GHz

CY |¢‘"ﬁ"’|—"’ oy _kt,._“.* o Lr“.'. }_H' *""""."I-ﬂ"h'"'-'w"h"-1 [-r1‘||‘||.h..ll‘l'ﬁ' i) f‘l*"""""ln'p" '.;.."_1...‘.\,-*11. ]Ill"""-,, - q pai
g \
\

| CF Step
! 500000000 MHz
LMY, Futo Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 31 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.29 11N40_H@AnNt 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.452 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.45208086 GHz

Start Freq
242708086 GHz

Stop Freq
247708086 GHz

CF Step
500000000 MHz
Y '.,__,,_._._1. m Man

Freq Offset
0.e00000HE Hz

#UBH 3008 kHz

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

35.9286 MHz x dB

Transmit Freq Error -4 kHz
® JdB Bandwidth 3 *

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 32 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.30 11N40_H@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.442 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.44208086 GHz

Start Freq
241708086 GHz

Stop Freq
246708086 GHz

ey CF Step
X 5000060608 MHz
T m tMan

Freq Offset
0.e00000HE Hz

Signal Track
On 0

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 33 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



)

nuawer RF Test Report of E5372s-32

1.31 11N40m_L@AnNt 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.422 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.42200086 GHz

Start Freq
2.39700086 GHz

Atten 360 dB

Stop Freq
244708086 GHz

CF Step
. D.OBARGEAE MHz
Y Huto Man

; L . . P g S S L TR R R
#-...-'""""\"H’Lh;"""- 1-;}.-'-1,.'.14‘"1 '1'-'|"1'|‘|*" l'rw'* e, If"...'" i T L 'Ir"" Al I "‘1.?' A8
i W - W T v
1}
|

I}“r

Freq Offset
0.e00000HE Hz

— Signal Track
Occ BH Z Pwr 99.00 % [ Off

36.0076 MHz x dB

Transmit Freq Error 11
® JdB Bandwidth 34.5;

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 34 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

1.32 11N40m_L@AnNt 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.422 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.42200086 GHz

Start Freq
2.39700086 GHz

Atten 360 dB

Stop Freq
244708086 GHz

9-‘.hrr“;.“r-"‘*u_,r""‘n__ll'*" T ""1,,"& N P Sl s ' i *‘ﬁ < CF Step
| 500080080 MHz
r,."‘._lm‘l e 1l,l.fl M Man

Freq Offset
000000666 Hz
#UBH 308 kHz

— Signal Track
Uccupled Bandt-ndth Occ BH 7% Pur  99.00 7 |l 0ff

36.2029 HHz x dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 35 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

1.34 11N40m_M@Ant 1

# Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
243200000 GHz

StartFreq
248700000 GHz

Atten 30 dB
: Stop Freq
245780808 GHz

ik ?*"-.1'I""'"‘-r*"1"-11"""-'-.,.1-'-‘ RN | F‘n. u""' SR Sl P ‘*JHQ{_ CF SteD
] 5.AA0AARAA MH=z
Hutn fan

Freq Offset
B.660606066 Hz

#YEW 388 kHz

— Signal Track
Uccupled Bandt-ndth Occ BH 7% Pur  99.00 1 |[fil 0ff

35.9283 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-20808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 36 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

1.33 11N40m_M@Ant 2

% Agilent R T |Freg/Channel

I
Ch Freq 2.432 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.43200086 GHz

Start Freq
240708086 GHz

Atten 38 dB
: Stop Freq
2. 45788908 GHz

*ﬁl;ﬁf h.l

Wl

0 -'r-_ LT . T e P 1,. M., 75 f .
gy ;H_r-II ||'1'-" W ||l il ¥ “1 LY, 11-? CF Step

W . 5.A000a060 MHz
' 7 Auto Man

Freq Offset
0.e00000HE Hz

#UBH 3008 kHz

— Signal Track
Uccupled Bandt-ndth Occ BH 7% Pur  99.00 7 |l 0ff

35. 68?2 HHz x dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 37 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

1.35 11N40m_H@AnNt 1

% Agilent R T |Freg/Channel

I
Ch Freq 2.442 GHz Trig Free

(Occupied Bandwidth I

Center Freq
2.44208086 GHz

Start Freq
241708086 GHz

Atten 360 dB

Stop Freq
246708086 GHz

RIS i 11 "“'1' P ” Wy R A AT CF Step
' ’ 500000008 MHz
o { T M

Freq Offset
0.e00000HE Hz

#UBH 3008 kHz Sweep 4.8

— Signal Track
Uccupled Bandt-ndth Occ BH 7% Pur  99.00 7 |l 0ff

35.74393 HHz x dB

Transmit Freq Error
® JdB Bandwidth

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 38 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

1.36 11N40m_H@AnNt 2

% Agilent

R T |Freg/Channel

Ch Freq
Occupied Bandwidth

2.442 GHz

Atten 360 dB

i il I/i Ty '| """.r' AR / A 1

#JEH 300 kHz Sweep 4.8

Center Freq

Trig Free | 5 1100008 GHz

Start Freq
2.41700008 GHz

Stop Freq
246708086 GHz

CF Step
0 5.00000000 MHz
i, l i M |""'|Elr'|

Freq Offset
000000000 Hz

Uccupled Bandt-ndth Occ BH % Pwr
35.2696 MHz % dB

Transmit Freq Error lkHz
¥ dB Bandwidth H =%

Signal Track
On 0

Report No:
SYBH(Z-RF)020022014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Copyright 2000-2808 Agilent Technologies

Page 39 of 384



)

Huawel RF Test Report of E5372s-32

Part | - Test Results

Appendix B: Maximum Peak Conducted Output Power

Test Mode | Test Channel | Frequency[MHZz] Ant Meas. Level Verdict
(Cond.) [dBm]
11B L 2412 Ant 1 18.09 pass
11B L 2412 Ant 2 18.67 pass
11B M 2437 Ant 1 19.25 pass
11B M 2437 Ant 2 19.22 pass
11B H 2462 Ant 1 18.65 pass
11B H 2462 Ant 2 19.62 pass
11G L 2412 Ant 1 18.15 pass
11G L 2412 Ant 2 18.84 pass
11G M 2437 Ant 1 19.25 pass
11G M 2437 Ant 2 19.64 pass
11G H 2462 Ant 1 19.01 pass
11G H 2462 Ant 2 19.92 pass
11N20 L 2412 Ant 1 18.02 pass
11N20 L 2412 Ant 2 18.83 pass
11N20 M 2437 Ant 1 19.02 pass
11N20 M 2437 Ant 2 19.11 pass
11N20 H 2462 Ant 1 18.53 pass
11N20 H 2462 Ant 2 19.62 pass
11N20m L 2412 Ant 1 17.62
11N20m L 2412 Ant 2 18.60 ---
11N20m L 2412 Sum 21.15 pass
11N20m M 2437 Ant 1 19.33 ---
11N20m M 2437 Ant 2 19.07 ---
11N20m M 2437 Sum 22.21 pass
11N20m H 2462 Ant 1 18.46
11N20m H 2462 Ant 2 19.28
11N20m H 2462 Sum 21.90 pass
11N40 L 2422 Ant 1 19.58 pass
11N40 L 2422 Ant 2 20.06 pass
11N40 M 2437 Ant 1 19.79 pass
11N40 M 2437 Ant 2 20.31 pass
11N40 H 2452 Ant 1 19.87 pass
11N40 H 2452 Ant 2 20.46 pass
11N40m L 2422 Ant 1 19.47
11N40m L 2422 Ant 2 20.61
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Test Mode | Test Channel | Frequency[MHZz] Ant Meas. Level Verdict
(Cond.) [dBm]
11N40m L 2422 Sum 23.09 pass
11N40m M 2437 Ant 1 20.12
11N40m M 2437 Ant 2 19.73
11N40m M 2437 Sum 22.94 pass
11N40m H 2452 Ant 1 19.67
11N40m H 2452 Ant 2 20.17
11N40m H 2452 Sum 22.94 pass
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Appendix C: Maximum Power Spectral Density Level

Part | - Test Results

Test Mode Test Channel Frequency[MHZz] Ant PD[MHZz] Verdict
11B L 2412 Ant 1 -1.21 pass
11B L 2412 Ant 2 -0.37 pass
11B M 2437 Ant 1 0.17 pass
11B M 2437 Ant 2 -0.35 pass
11B H 2462 Ant 1 0.16 pass
11B H 2462 Ant 2 0.41 pass
11G L 2412 Ant 1 -9.73 pass
11G L 2412 Ant 2 -2.88 pass
11G M 2437 Ant 1 -11.62 pass
11G M 2437 Ant 2 -2.41 pass
11G H 2462 Ant 1 -8.36 pass
11G H 2462 Ant 2 -2.55 pass

11N20 L 2412 Ant 1 -8.63 pass
11N20 L 2412 Ant 2 -3.43 pass
11N20 M 2437 Ant 1 -9.55 pass
11N20 M 2437 Ant 2 -3.75 pass
11N20 H 2462 Ant1l -7.29 pass
11N20 H 2462 Ant 2 -3.41 pass
11IN20m L 2412 Ant 1 -9.29 pass
11IN20m L 2412 Ant 2 -3.53 pass
11N20m M 2437 Ant 1 -4.74 pass
11N20m M 2437 Ant 2 -3.58 pass
11N20m H 2462 Ant 1 -2.67 pass
11N20m H 2462 Ant 2 -0.75 pass
11N40 L 2422 Ant 1 -12.61 pass
11N40 L 2422 Ant 2 -6.56 pass
11N40 M 2437 Ant 1 -11.71 pass
11N40 M 2437 Ant 2 -6.72 pass
11N40 H 2452 Ant 1 -11.20 pass
11N40 H 2452 Ant 2 -5.88 pass
11IN40m L 2422 Ant 1 -6.02 pass
11IN40m L 2422 Ant 2 -6.51 pass
11N40m M 2437 Ant 2 -11.00 pass
11N40m M 2437 Ant 1 -6.20 pass
11N40m H 2452 Ant 1 -10.07 pass
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Test Mode Test Channel Frequency[MHz] Ant PD[MHZz] Verdict
11N40m H 2452 Ant 2 -4.92 pass
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Part Il - Test Plots
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Appendix D: Band Edges Compliance

Part | - Test Results

Test Test Carrier Max.Spurious )
Frequency[MHz] | Ant Verdict
Mode Channel Power[dBm] Level[dBm]
11B L 2412 Ant 1 2.15 -51.43 pass
11B L 2412 Ant 2 3.78 -50.56 pass
11B H 2462 Ant 1 -0.65 -54.16 pass
11B H 2462 Ant 2 2.84 -53.44 pass
11G L 2412 Ant 1 -5.38 -48.39 pass
11G L 2412 Ant 2 1.05 -40.69 pass
11G H 2462 Ant 1 -7.91 -54.52 pass
11G H 2462 Ant 2 0.60 -52.19 pass
11N20 L 2412 Ant 1 -3.63 -46.80 pass
11N20 L 2412 Ant 2 1.05 -40.19 pass
11N20 H 2462 Ant 1 -6.02 -53.30 pass
11N20 H 2462 Ant 2 0.60 -51.66 pass
11IN20m L 2412 Ant 1 -0.90 -42.25 pass
11IN20m L 2412 Ant 2 1.01 -41.44 pass
11N20m H 2462 Ant 1 0.24 -51.73 pass
11N20m H 2462 Ant 2 8.08 -37.16 pass
11N40 L 2422 Ant 1 -7.84 -39.21 pass
11N40 L 2422 Ant 2 -2.09 -30.91 pass
11N40 H 2452 Ant 1 -11.03 -50.03 pass
11N40 H 2452 Ant 2 -3.15 -51.22 pass
11N40m L 2422 Ant 1 -3.30 -32.31 pass
11N40m L 2422 Ant 2 -1.75 -38.88 pass
11N40m H 2452 Ant 1 -10.17 -51.26 pass
11N40m H 2452 Ant 2 -3.63 -52.82 pass
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Part Il - Test Plots
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2. GHz

Center Freq

Atten 48 dB 2 4100BB08 GHz

,'|Il_.'u,_hhﬁul'|..-ﬂ.-'| ,""“J""‘”I hunl,iu.n'.l.lhllluhf I"i"'.'l'L.

Start Freq
e 2.35000009 GHz
I'-q e !

i —J— Stop Freq

s 2.42000000 GHz
b .,? o

J-.1..,..'-,rha"'"i"'“""'h#ll i " CF Step

i 400000000 MHz

TS LR T S
Auto tMan

Freq Offset
0.e00000HE Hz

= Amplitude
2 z 1.65 dBm

2,480 B8 GHz ~48.69 dBn Signal Track
On 0ff

Query UNTERMINATED
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3.711G_H@Ant 1

# Agilent R T |Freq/Channel

Center Freq

Atten 460 dB 5 47350000 GHa

Start Freq
2.45356080 GHz

1
) """"""‘*.r'l."/IIFI-"F'I‘I_k'IJ'iht-..
|

Stop Freq
2.49350086 GHz

.
L )
‘\'*"'l‘ ! l'r"..‘"u "'l"li'*.‘ﬂl'hll_- A

el CF Step

‘}""‘"'-"l"*1'-*-+~.-.f».H.-.-rf..,q.a,._._.-a';q.i..;-,,-.&-,'r..~.....,...4v.\~.~1}..,.,n__.fl_.v,uﬂ,-a.,. A APPAREE MUz
Huto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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3.811G_H@AnNt 2

Center Freq

Htten 40 d5 2 47350000 GH-

Start Freq

At 2.45350000 GHz

""I.\”'\-ir-..l

Stop Freq
2.49350086 GHz

LT
Yo Il"ll*‘l" I

ol 2
Ly e CF Ste
“f+|.-nr o "i""“'l"'f\'llr|"|-"-*.""? '|I|,|"'+' TR Q‘ p

R | 4.00000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0
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Atten 460 dB

Bttt gt o o fane i

ft t
. ,,J'.*-.-'-"'lrl" ,,.,ln,.-....r.rm-'l' l-‘..'|| I,--'H )
|'-""‘|"u L 1

,l.u.."J.llil'i"""lll"r!"'"'"i.l'

R T |Freq/Channel

Center Freq
2.40808086 GHz

Start Freq
2.33000000 GHz

Stop Freq
242008086 GHz

CF Step
4. BBARGEAE MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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3.10 11N20_L@Ant 2

# Agilent R T |Freq/Channel

Center Freq

Atten 460 dB 5 10000000 GHa

5 Start Freq
r.-'-‘!‘-'l' e ]'n‘.+-’l-'-'.~1'l.r~.|r-".-.r- Mo I'Ir-""'l"“fi "1'"-'-‘P"**}'l"ﬂ"-"'u‘r'i'l.... 2 : 3 8 'a 'a 'a 'a 'a 'a G H <

, AN S S (S N S S — Stop Freq

o 2.42000000 GHz

£
“H Il-.w*

5 "rvl"‘4‘+ft,I\.i."'.l"|"“'""r“"ﬁlqllllnrrﬁ“?* c F S t e p
i 400080000 MHz

R L P R i
Auto Man

Freq Offset
0.e00000HE Hz

Amplitude

2. -_ z 1.65 dBm
2.488 BB GH=z -48,19 dBm S|gn3| Track
(n Off
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3.11 11IN20_H@AnNnt 1

# Agilent R T \Freq/Channel

Center Freq

Atten 460 dB 5 47350000 GHa

Start Freq
2.45356080 GHz
Offst ? b

1 P b -"!h,u.,,‘ "
i

4B Stop Freq
2.49350000 GHz

CF Step
GRS e e IS ) 0000000 iz
Auto Man

%
Tagrobs At ek, g,

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent

Atten 460 dB

b A
'lll,r' R 'Hll Ik o 'f'*fﬁ'n}. "IHII z

T i
A 1-?-1_.r\-N'H'r-I'r'f'"'.v.-'H"P1-'?-:.-.'L-._.-,,-..-.'.,ﬂ-}1'f.Ir-.-n,.T.ll,'..-,'ﬂrW'«r.a..,#..

Center Freq
2.47356086 GHz

Start Freq
2.45356080 GHz

Stop Freq
2.49350086 GHz

CF Step
4. BBARGEAE MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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3.1311IN20m_L@Ant 1

# Agilent R T |Freq/Channel
GHz

Center Freq

Atten 460 dB 5 10000000 GHa

Start Freq
2.33000000 GHz

we |'l.L,l.JIIrh"'F'I.-1-"'l"1"l""r'r-'1n'~""'|| r"ql'v"" Mgyl Al
[ 1

N S A S S Stop Freq
. ?.r" 242000000 GHz
g S
WJI . Mﬁ*"'lum W CF Step
S 400080000 MHz

IR P TerL I ."'-'H"l"'|“'"-'-*-""-"I"-“-"-‘-"""" ,-‘L
Auto tMan

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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3.14 11IN20m_L@Ant 2

# Agilent R T |Freq/Channel
7 8@ GHz

Center Freq

Atten 460 dB 5 10000000 GHa

Start Freq
. n.|'I,r-..J~I"».-'-4'l-.-‘~-""-r "*ur""""'lllw"', I"MI"’" *'-‘1"‘-*'*43#1'1'#-.-1-.'1.-._ 2.35000000 GHz

, - . @ Stop Freq
242808808 GHz

Ayt 1ll-"||Ih'u"'"-"'?'rnll'hll‘dﬁﬂ'!'llll CF Ste p
f 4. 00006060 MHz

b
-.-..-h-"!._i._gI.l'l)‘..||‘ra.,-.-._.r-r-.l-'.;-hi..,wﬂh.-.v'-“"'l"“ Lo
Auto Man

Freq Offset
0.e00000HE Hz

Amplitude

1.41 dBm
-41.44 dEn Signal Track
On Off
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% Agilent R T |Freg/Channel

GHz
Qeten 40 dB e Center Freq
Atten 48 dE : 1B 5 17350000 Gha

Start Freq
2.45356080 GHz

= E:"I.II 1 ?l e
Ffot Pilrioli '-'u'r‘h-...l-ﬁ'h-.-f-ﬁ

R T Stop Freq
L - 2. 449350808 GHz

L3
il

|lp ’,‘l"l..'-.-'-..'|lr|'| e I c F S
te
Lalt 1|i..,.f ""Hr‘“‘aﬂlhh.ll'#‘\fl }LTE Y PP .1““,\.‘“____“_'.% VTP P 4 : [I-j E‘] [I-j E‘] [I-j E‘] [I-j E‘] |""1 Hg

Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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Atten 48 dB

! el |
..,-.,IIL-t..J'- WL FPSY l““l |L‘-"i"~'*'4 Lo f, ﬂ'llllﬁ'.-'u
|
y

N,
1 y
'1"||"IL]‘-'iI'I"rJJi| s _
HE "|M“IL'} -J"'ih -..u.'l.lilllb%
LT
iy AIl..l. 'J"\'H

L9
""ﬂ".""v'- . f'f"ih'""

GHz

2.

R T |Freg/Channel

Center Freq
47350006 GHz

2.

Start Freq
45350008 GHz

2.

Stop Freq
49350008 GHz

4,
Auto Man

CF Step
AAAAEAEE MHz

0.00000008 Hz

Freq Offset

On

Signal Track
0ff
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# Agilent R T |Freq/Channel
2. GHz

Center Freq

Atten 48 dB 2 4100BB08 GHz

Start Freq
2.33000000 GHz

o rm‘,,rllu-'""r""'r I _....-"' CF Step
s 4.00000000 MHz

PR RET DYWL R ENT TR
Auto Man

Freq Offset
0.e00000HE Hz

2,486 B9 GHz 39,21 dBn Signal Track
On 0
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Atten 460 dB

drgu et
'*'-u‘-'-I‘1.-'-q'r.-ﬁ,‘bi."l-\wl-.ﬂ'ﬂ'l"]" e W

..l'i' A
"-J-.-.—.,uJ'w‘H'n,'.-'i".f--"

R T |Freq/Channel

Center Freq
2.40808086 GHz

Start Freq
2.33000000 GHz

Stop Freq
242008086 GHz

CF Step
4. BBARGEAE MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track

On 0
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Atten 460 dB

fapt .o.hr-.—-p“|'|||||_4f,l,..u,,llllh_l

il
r"“‘I"r-._._q,ul"l FL“"'"-*,HIII

LA,

.'I._|'| R <
v l'""'""'"""J'\'.-.--|.b-"',l"".h'l"l-'*-."ll‘ghrq'l,‘l_

LEYPOE Y AR N

2.

R T |Freq/Channel
GHz

Center Freq
47350000 GHz

2.

Start Freq
45350000 GHz

2.

Stop Freq
49350000 GHz

4.
Auto Man

CF Step
AEEEEEEE MHz

9.00000000 Hz

Freq Offset

On

Signal Track
0ff
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3.20 11N40_H@AnNt 2

# Agilent R T |Freq/Channel
GHz

Center Freq

Atten 460 dB 5 47350000 GHa

Start Freq
2.45356080 GHz
Offgt  Eribwd '"""""ﬂ’hf‘."ﬂirr-.
}an: |'-, Stop Freq
2.49350086 GHz

'I“' I"""‘r-li |,'||I I f P
i RTL r]llr‘l o , =
S W.'L 'J""""1’1"1"'"'&"*"1"'“"""." ""'I'"'&"Ii“F""h"'-'i'-|-'l_.-.-,r-*,-*'I'-'b‘l,“a.m'-"-‘rt"'ﬁill 4 AREE @c@% EIS hel'lg

Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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# Agilent R T |Freq/Channel
GHz

Center Freq

Atten 460 dB 5 10000000 GHa

Start Freq
2.33000000 GHz

)
Il.,'u'l|.‘~.'|, -III - "I|r|.'p"|.i\.'l' " Jn'\rl, d-‘!"lll" Ty 1'51.-[ [ ﬂ"’“‘" Tl k;?ﬁl'
f

S S S S S N SRS | S I S N— Stop Freq
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.1.-4u.-.f-.f'4""'ﬁhﬂ'l bt

e CF Step
#i '-a'4-"hrH"-'ﬂ""WJ\"-*'-"‘lII'*"'J w 4 ARAGREAA MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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Center Freq

Atten 460 dB 5 10000000 GHa

Start Freq
2.33000000 GHz

iﬂ"“lll'l"l‘"l.l"t

A, 4'I'~|_.~.,'|,.,I,.‘-,I'|Ir,'-.-..'y-.l,-.,n"'“.lq.«.-.\l.rl '~'4"|._|"l‘|-*‘-‘|'ll.’1'

, —,J— Stop Freq

2t 242000008 GHz
Py el
- .,b‘“_,Nr.x.,#rL"*"“'J CF Step
wre 4.00000000 MHz

[ T S
Auto tMan

Freq Offset
0.e00000HE Hz

Amplitude
B

Signal Track
On 0
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% Agilent R T
GHz

Atten 48 dB

1 -'I.i,lﬁ il H'F"I‘F."-.-."'.JJ-'- ‘I"""|
dB |

B v e e B e Ey By B |
V woll,
LU
Lo .fl.l,.'p,ﬂ i, I,.,‘-.{.-a.-;-.r-wi"'lr 0 | 2
T e |
WA Rl F]II.lHf~.-‘.ilmgﬂh‘n”f‘ﬂ'ﬂ'-ﬂlJ|IF'|'|'F'-|||II.|\|.Q‘.' e

Freq/Channel

Center Freq
247350008 GHz

Start Freq
245350008 GHz

Stop Freq
2.49350086 GHz

CF Step
4. BBARGEAE MHz
Auto Man

Freq Offset
B.oBAGEAGE Hz

Signal Track
On 0
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3.24 11IN4Om_H@AnNt 2

# Agilent R T \Freq/Channel

Center Freq

Atten 460 dB 5 47350000 GHa

Start Freq
2.45350008 GH
|H‘1’ it ﬂ.‘? Jhlqh. JI\ JH ‘

liE } Stop Freq

2. 49350000 GHz

Mo, I 2
IIn|- "h- 'I.'r.'ll'l.d.“. Foo fﬂ 'Illt-ll.|,| '*‘I'I'.*’IrIIrI""u'H*+.IrQIlHIIiIb'.ri‘Il..ﬂI'\'ﬂ'.lF'I-.l.l"‘."ﬂ#}"hﬂ‘l'p"‘hg 4 . [I-j E‘] [I-j E‘] EE: E]F@ @S tMel_lg

Auto Man
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0.e00000HE Hz

Signal Track
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Appendix E: Unwanted Emissions into Non-Restricted Frequency

Bands

In this Appendix, the "Pref", which is used as the reference level, refers to the peak power level in any 100
kHz bandwidth within the fundamental emission, the "Puw" referrers to the maximum emission power in
100 kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated,a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed
at each chain and used as respective results for each chain, due to the relative-limit requirement.

In the result table, the "< Limit" denotes that "The Puw [dBm] is less than Pref[dBm]-20[dBm],see test plots
for detailed".

Part | - Test Results

Test Mode Test Channel Frequency[MHz] Ant Pref[dBm] Puw[dBm)] Verdict
11B L 2412 Ant 1 3.16 <limit pass
11B L 2412 Ant 2 3.97 <limit pass
11B M 2437 Ant 1 4.75 <limit pass
11B M 2437 Ant 2 4.34 <limit pass
11B H 2462 Ant 1 4.45 <limit pass
11B H 2462 Ant 2 5.13 <limit pass
11G L 2412 Ant 1 -5.04 <limit pass
11G L 2412 Ant 2 1.20 <limit pass
11G M 2437 Ant 1 -7.05 <limit pass
11G M 2437 Ant 2 0.81 <limit pass
11G H 2462 Ant 1 -3.82 <limit pass
11G H 2462 Ant 2 1.62 <limit pass

11N20 L 2412 Ant 1 -2.94 <limit pass
11N20 L 2412 Ant 2 1.27 <limit pass
11N20 M 2437 Ant 1 -5.03 <limit pass
11N20 M 2437 Ant 2 0.82 <limit pass
11N20 H 2462 Ant 1 -2.27 <limit pass
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Test Mode Test Channel Frequency[MHz] Ant Pref[dBm] Puw[dBm] Verdict
11N20 H 2462 Ant 2 1.58 <limit pass
11N20m L 2412 Ant 1 -3.72 <limit pass
11N20m L 2412 Ant 2 1.37 <limit pass
11N20m M 2437 Ant 1 0.27 <limit pass
11N20m M 2437 Ant 2 1.04 <limit pass
11N20m H 2462 Ant 1 1.74 <limit pass
11N20m H 2462 Ant 2 2.01 <limit pass
11N40 L 2422 Ant 1 -7.28 <limit pass
11N40 L 2422 Ant 2 -1.96 <limit pass
11N40 M 2437 Ant 1 -6.05 <limit pass
11N40 M 2437 Ant 2 -1.61 <limit pass
11N40 H 2452 Ant 1 -6.07 <limit pass
11N40 H 2452 Ant 2 -0.94 <limit pass
11N40m L 2422 Ant 1 5.56 <limit pass
11N40m L 2422 Ant 2 -1.43 <limit pass
11N40m M 2437 Ant 2 -5.45 <limit pass
11N40m M 2437 Ant 1 -1.91 <limit pass
11N40m H 2452 Ant 1 -5.13 <limit pass
11N40m H 2452 Ant 2 -1.01 <limit pass
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Part Il - Test Plots
4111B L@ANnt 1

Pref:

- Agilent R T |Freg/Channel
Mkrl 2.412 55 GHz

Arren 30 AR e Center Freq

Atten 38 dB 3.155 dBEm 5 41206008 Gz

Start Freq
2.40108086 GHz

Stop Freq
242308086 GHz

CF Step
2.20ARaRRa MHz
futo tMan
R  Freqoffset
900000008 Hz

Signal Track
On 0

o #WBH 300 kHz

Sweep 212 1

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

2000-2008 Agilent

n
Lallohe s e | a8

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

W 18 kHz #\JBM 30 kHz
opyright 2000-2008 Agilent Technologies

C
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Atten 30 dB

R T |Freg/Channel
946 16 GHz

Center Freq
1.165608686 GHz

Start Freq
300808086 MHz

Stop Freq

2.30000008 GHz

Report No:
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CF Step
227000800 MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

) AR kHz JE ms i - _._.::
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4% Agilent

Atten 360 dB

£if

IH: .. #YEBK 306 kHz
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Sweep 9.6 ms (
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¥
A O T YV ST RURRY ATy O TR oY

Center Freq
2.35008080 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

A

Signal Track
On Ot
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3 Agilent R T |Freq/Channel
Mkrl 2.498 127 § G

5 GHz

Center Freq

Atten 30 dB 2.49175000 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
B.ABREAGAE Hz
1
£01
FTun W "I'-"1"J"'"1.|'-J'-"'""'.~'-—-"-‘1'v-*"ﬂ."\'H"'--'r---'-‘."L,J'lp"" 'rJ‘r,..-..,r'..r=-.-.l'l,-.shj-ﬂlli,l'ﬂ.h._r.»-'l,\.—l [ LV LR R T ST U P

Signal Track
On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 112 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

# Agilent R T |Freg/Channel

11 R erer 50 AR P  Conter Freq
F-..__ tl dBEm #Htten 28 dB AE 145086008 Gz

StartFreq
2.50000000 GHz

Stop Freq
265000008 GHz

CF Step
2. ABBERRBEE GHz
Auto Man

Freq Offset
B.660606066 Hz

Signal Track
On 0Ot
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4.2 11B_L@Ant 2

Pref:

Center Freq

Atten 30 dB 2 41200000 GHz

Start Freq
2.40108086 GHz

Stop Freq
2.42308080 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O

Copyright Technologies
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 160 kHz #JBH 300 kHz  Sweep 217.1 r-n: (
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 3CERO000 Clly

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
33 FS A.OPRDERE Hz

Signal Track
On Ot

#VEBH 300 kHz Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

AR ,
F -l— un -1,}1.‘ fr'.’h.lv"""‘"h‘ X LYRY W LY -"|r"""r"'|’Iil'-,-Jl"‘r.'-."'.-"‘-, j'r}"l.""f“"“ ﬁ"‘"""'m I"f'l.:'ll'-‘.l‘n'f' | 'n.ﬂ"|-.I".‘ 4'11"1‘ h"‘n,-'u"-"l-,-f'.i_.r‘p.ﬂrll. n "Illllr“' -'|_|'|,|I'~,'~. ]1'.4 PlJ'.hﬂ.‘ fi",r ..l,r"'n, ) S | g na I T rac k

On Ot

o

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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% Agilent R T |Freg/Channel

Mkrl 25.43
r Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 1@A l=::Hz. #BH 3008 kHz Sweep 229
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4.311B_M@Ant 1

Pref:

Mikrl 2.4
Arran 20 dR Center Freq
Atten 38 dB » 43200000 Glla

1

o Start Freq
Hrl_r‘,'ﬂ-_-.al.#a LrPlr ey o 'L"'\-r"'l,l" "r"".‘,__a 2 - 4 2 1 'a @ @ @ @ G H z

o
Stop Freq
2.44300008 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

#UYBW 306 kHz Sweep 2.1
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

] f'-.r”p" T

Report No:
SYBH(Z-RF)020022014-2002

L ''r'''r'‘''''.''f''u'J'''t--'f..-‘l-'L'1.J'‘''..lr'l'''.l‘I‘I-I'l''lIF'Llll""-‘l_--._-u'n..JI '|_.~._."|_r._-—r.J.|_|'|_-

les B #VEH 3 kHz : (G
Copyright Technologies

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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4% Agilent

Atten 360 dB

W 108 kHz

Copyright 2000-2008 Agilent Technologies

Report No:
SYBH(Z-RF)020022014-2002

Mkrl 1.540

#BH 308 kHz

R T |Freg/Channel

Center Freq

—° 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

Sweep 2171 ms (
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4% Agilent

Atten 360 dB

£if

. #UBH 300 kHz

Report No:
SYBH(Z-RF)020022014-2002

pyright 2000-2008 Agilent Technologies

~—

Sweep 9.6 ms (

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

R T |Freg/Channel
GHz

Center Freq
2.35008080 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

Dt :
FTun Ii""!*’*'h'f-'J‘ln"~*'-'l'J-*r"'LH'r-.'*H-'q"ﬂ,ill“UnlJI4Nrr‘.'n'l.J'Iurv.rM-Ju'kHH-'-J'hﬁr-ﬁ.Mmﬁ'n#mWN-p-ﬁ'H-ﬂﬂﬂ‘h Signal Track

On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.49175008 GHz

Atten 360 dB

Start Freq
245350006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

100 kiz WBH 300 kHz  Sweep L6 ms
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 127 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

~
HUAWEI

4.411B_M@AnNt 2

Pref:

Atten 30 dB

Wi

#UEW 308 kHz

RF Test Report of E5372s-32

PN YL
Pl T P

Mikrl 2.4

:

=
Tk L
it

1 oA
ek LY

Sweep 2.1

Center Freq
2.43208086 GHz

Start Freq
2.42108086 GHz

Stop Freq
2.44308080 GHz

CF Step
2.2BARRBAA MHz
Auto Man

A Freq Offset

|
N.-.l !

& G.e0006606 Hz

Signal Track
On 0

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

M "

vl nf
L L AT,

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O

|
NS S [y I S, N 11

141 kH

Copyright Technologies
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% Agilent R T |Freg/Channel
krl 218 kHz

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#Res BH 10 kHz #UBH 30 kHz  Sweep 285.4 s ( ts)
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 160 kHz #JBH 300 kHz  Sweep 217.1 r-n: (
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ _
FTun Hr-u*Mﬂ~'ri-W"*"H*‘I'-n**'*f*-‘JH'-i-'“‘-1a"~*"-M-W-J-M.hw'.vmﬁhanmmwmwwﬁ*\*“’L ol . Signal Tragfli
o f 0ff

lH: | #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

gt

Ml i " ! !
F -l— un bafas| .._|'\."'Ilr.?n.r.'hr"'l.-..}'-hﬂPL_ﬂ_.-. Iy b "*"‘-"'1"r-|."~"|| ol *u.ﬁ ‘,h"'_.-"-w'._.-u ‘J._._...'|I-._._.l'n...--.,,ir|-"|-‘._lr1.r-r ".-'":_r‘;ll-*"'b-'ﬂl.-'-.'fﬂ it '.ﬂ,.._l"q'ffh Ja.r".f.-,’ il '-""I.illlv"'.-'r

Signal Track
On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.5 1lB_H@Ant 1
Pref:

¥ Agilent R T |Freq/Channel

Ortan 20 dR . Center Freq
Atten 360 dB A48 dR » AT200000 Glla

$ Start Freq
JUpT. S 2.44100000 GHz

feA =

Stop Freq
2.46308080 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#UEW 308 kHz
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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4% Agilent

Atten 360 dB

ECf)

IH: .. #YEBK 306 kHz

Report No:
SYBH(Z-RF)020022014-2002

pyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

R T |Freg/Channel
99 4 GHz

Center Freq
2.35008080 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

FTu.n "‘"'-”""'fﬁq'«.n"1ﬂ~+-+’rr'r+-##mﬂh1r‘h~l-'u- l,'|.\U+b41.'JL-\t-ﬁ-'#*4.-'Mwfu+*.nrwiwhﬂh;—uﬁ.qm,wﬁﬂﬁr‘* i Signal Track

On Ot
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

gt
ETun

| -*-.1.'..'”._. - . ] _ . 1 H
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On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sweetul.ﬁvma 1t5)
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.6 11B_H@AnNt 2

Pref:

Atten

?

FES B LI "
Yy TUL) b, "
A +‘|4k._|' by W L, .

Lhr

#\BH 308 kHz Sweep 2,15

R T Freg/Channel
Mlr1 2.451_115115

Center Freq
2.45208086 GHz

Start Freq
2.44108086 GHz

Stop Freq
2.46308080 GHz

CF Step
2.2BARRBAA MHz
Auto Man

. Freq Offset
gace  0.06000000 Hz

Signal Track
On 0
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

Report No:
SYBH(Z-RF)020022014-2002

les B #VEH 3 kHz : (G
Copyright Technologies

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Mkrl 1.948

Atten 30 dB _t Center Freq

1.16588008 GHz

Start Freq
30.00000606 MHz

Stop Freq
230000068 GHz

CF Step
22708808 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On 0ff

W 186 kHz #VBH 300 kHz  Sweep 217.1 r-n: ‘
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ _
FTun b Aty il b 1 b e ol e Signal Track

On Ot

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

b ‘ . 1 - _ _ .
F T un A e l-.-'""""r ] ler‘rul' '|..;l..-,u"..:. W "r""-"."'m.'r"'.r-f" 1"?‘-"1"‘"-4"'1'-1.-'1 Lo IJI '.,I"']- 'h_‘ﬂ P ot f-,n" PR J.I""r iy ra.\r Y, {..\n,_"r Ir-.lllr.nu,.-ﬂ L\,,ﬁ_,,-.‘w!,l [ S | g na I T rac k

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.711G_L@ANnt 1

Pref:

Atten 30 dB

i

Mikrl 2.4

1
@

'r"hr '“-l ".ﬂ |r”‘h'II "'I-'~“L'l'- "r-" a‘ll

W, —
Al T
wh

#\BH 308 kHz Sweep 2,15
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2.

2.

2.

2,
Auto

R T |Freg/Channel

Center Freq
41200000 GHz

Start Freq
40100000 GHz

Stop Freq
42300080 GHz

CF Step
ZRRARAAR MHz
to Man

Freq Offset

§.00000000 Hz

On

Signal Track
0ff
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

L A I A AN AN S S S S S . t Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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4% Agilent

Atten 360 dB

H 18 kHz #UBH 38 kHz

Report No:
SYBH(Z-RF)020022014-2002

R T |Freq/Channel
r'-'1l=::_r1 156 kHz

_g M Center Freq

15.8758008 MHz

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

835.4 ms (
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% Agilent R T |Freg/Channel
2071 53 GHa

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 2 35000000 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

por mr*J’
(o _
FTun F-4vr*wA"*-fur»-#--v-"rwwrHa'hmﬁﬁmmwﬂmwwwmmmw Signal Track

On Ot

IH: .. #YEBK 306 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel
92 825 @ GHz

[ & =

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

- 1
£01 : © .
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] On 0ff

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)
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% Agilent R T |Freg/Channel

rl 25.912 GHz

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#R W 1ER l::;Hg. #VBH 308 kHz Sweep 229 t:ntEiii'
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4.8 11G_L@ANt 2

Pref:

Mkrl 2.2
r Center Freq

Atten 30 dB 2 41200000 GHz

. Start Freq
2.40100008 GHz

o T T LEAA R LAT =V LT Ty (P .
. o f"|.||l||||‘"-|ll..lll'.ll"l '|.-'J‘"-j"-.-"'l_-J"-JHJ l'l“’"‘-.rl I T, |._| L 1,#_. Wy 'ﬁl hrliﬂ.'l.: |1I | hIII‘ . f"*“'. Loy |I .
allard ¥ i Ry
ikl
|

L
L Stop Freq
242300008 GHz

CF Step
2.2BARRBAA MHz
4 Huto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

| |r1|| |I.II | A
! |'|[Ir".|r|"|-II Inlll'whlpldl il_J'

Report No:
SYBH(Z-RF)020022014-2002

|
Y T L

. W | Y, S U, S E I

les B #VEH 3 kHz S (G
Copyright Technologies

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 18 kHz #BH 38 kHz Sweep 2804 rn:- [

Copyright 2000-2008 Agilent Technologies
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 1.16500008 Gl

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#UBH 300 kHz  Sweep 217.1 ms (

Cupyrlght 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Center Freq
2.35000000 GHz

Atten 360 dB

Start Freq
230000008 GHz

Stop Freq
2.40808086 GHz

CF Step
10 ARaARAA MHz
uto Man

Freq Offset
0.06000000 Hz

£01 _
FTun ""“I"‘I'PH.'I"M'l‘*'1‘H“"f‘l'W"'1l|*""W"‘uh*1'v*‘J'"n'1*Jl‘.l‘M.‘MJHMNWA‘W#MWW%N}H’J‘K . Signal Tragfli
. 0F

IH: .. #YEBK 306 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

I ""r'|l _" —
SRR Y o | Tl | Ly N ) \ H
. il T g VTS PR T S RV PRTRNAPI.  Signal Track

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4911G_M@Ant 1

Pref:

R T |Freg/Channel

Mikrl 2.4
Ortan 20 AR 5 G ) Center Freq
Atten 38 dB 7.053 dR » 43200000 Glla

Start Freq
2.42100008 GHz

o
Aol i Stop Freq

,ﬂr "" I"I.‘hln"' A .,"4.|.|-U|l s 'JLILlr'I-'I’

2.44300000 GHz

CF Step
T 2.20000008 MHz
gy Huto Man

]

Freq Offset
B.00000000 Hz

Signal Track
On 0

#UYBW 306 kHz Sweep 2.1

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O

Copyright Technologies
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel
2396 4 Gz

Center Freq

Atten 360 dB 5 3CERO000 Clly

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

1
T - [, bbb m”*Hhrﬂ-‘ﬁJMWfﬂ'\Mﬂ“"ﬁ“ﬂA‘lﬁw HMM_N““.“WI,H":{W‘ 0 S 2l I agfkf
i e hn =il

IH: .. #YEBK 306 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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w5 Agilent

Atten 360 dB

1

ECf)

FTun 'J'l"I.rI';'"‘rL‘".lI"'"I"-‘-.’1'"‘\"'r'r"r'l.-‘-.-"""-u.I'"-'lrI|.r'"'l-'l.-'1*"'~JI1"l‘f-r‘-"l-"P|fn""r'-.-*'l.~‘1'"-"‘--'"-.H'1I-‘-.fr";'r""'-'""]-1.r'r'...,:-,r‘d|]'!'1,-lr-"'"l.-".l"l-,-..nlr'n_l.-" LL‘,_,,‘’1"'.J'-'-.4'1'IIII'I.-,r-f'u'-'---.'i o

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep 1.6 ms

Report No:
SYBH(Z-RF)020022014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

R T [Freq/Channel
305 B GHz

Center Freq
2.491750868 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track

On Ot

Copyright 2000-2008 Agilent Technologies
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies
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4.10 11G_M@AnNt 2

Pref:

R T |Freg/Channel

Mkrl 2.
Ortan 20 dR . Center Freq
Atten 360 dB 1B 5 13268008 Gl

Start Freq
2.42108086 GHz

1

: . A T
Ty e e Y P LT r'|”.f-. N LY LA T P I
n I..-lJ |.H'| ol FEATLI LR et U |I [l Rl ¥ UL S LAl I"'","l
Y !

U Stop Freq

2.44300000 GHz

CF Step
2.2BARRBAA MHz
R Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent R T |Freg/Channel

11 AR P MPWNERRE  Conter Freq
Re l::.l dBm #Atten 20 dB 1B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

I
NIt
I rI',_,1[

TR TP (O, VR N U W, R A AU | A W B

‘as B #IHIE” CHZ 'E.- e )] 3 (G £S5,
Cupyrlght 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£if M Hm'-ut’h _
FTun  Psbh gt b inphohdooadioPh e mtap bk e g ¥ Signal Track

On Ot

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel
Mirl 2,45 ] Hz Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz
1

2
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On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies
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411 11G_H@ANt 1

Pref:

% Agilent R T |Freq/Channel

Mikrl 2.4
Arren 20 dR T Center Freq
Atten 38 dB dE 5 ACB0ABE CHe

Start Freq
2.44100006 GHz

1

no. h [ ot
[-,-'1..| LY

-
el L g . ;
P W nal by | poa] f A I
o e et

| T Stop Freq
i s 2.46300000 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

#UYBW 306 kHz Sweep 2.1
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

e [lill} Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On 0

Copyright Technologies
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4% Agilent

Report No:

Atten 360 dB

SYBH(Z-RF)020022014-2002

R T |Freg/Channel

Mkrl 18€

_g9.! Center Freq

15.8758008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz
'E 1

() _

FTun -"M'f1#*“**‘-*r.*HH'-fMv4w1mwHnwhwfJAraw.«..mumt,hafa#hw.»wwhw-m?#m ) Signal Tragfli
. ) off

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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4% Agilent R T |Freg/Channel
55 @ GH
Atten 30 dB e Center freq

249175008 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

£ :
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On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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412 11G_H@AnNt 2

Pref:

R T |Freg/Channel

Mikrl 2.4
Arren 20 dR 7 B Center Freq
Atten 38 dB B17 dB » AT200000 Glla

1 Start Freq
2.44100000 GHz

- _".._ﬁ.._"'l"u.ﬂ._‘m'l —_— = by
1'|'I_h|’||_|r.l‘|'-,__,_lll A TR A, ] I_,-q"l,‘,-ll ln"'l'".f III| kr o |h,l'|. '1‘-.}". .

¥ At .
L b IES I""-.q

Stop Freq
2.46308080 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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4% Agilent

Report No:

Atten 360 dB

SYBH(Z-RF)020022014-2002

R T |Freg/Channel

Mkrl 196

6 Center Freq

15.8758008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 160 kHz #JBH 300 kHz  Sweep 217.1 r-n: (

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ 1.,,»1"#. _
FTun  hewnohemebomiain At ity phabpibp b di s s Signal Track

On Ot

2 #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

H
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ETun e VL T L MMl e i M X AP Si gna | Track

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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% Agilent R T Freq/Channel

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#UEH 308 kHz
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Pref:

Atten 30 dB
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Mkrl 2.2
r Center Freq
2.41208086 GHz

Start Freq
2.40108086 GHz

Y |L'"~"'-. 'FI"""E' f \ i |".. rid o !
| bt e W .-1;u1u.,,,r.,,...Ll-t,-lﬂ__h Stop Freq
242308008 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#UEW 308 kHz

Sweep 2.1
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

O RN R L1t Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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Atten 30 dB

R T |Freg/Channel

Center Freq
156756086 MHz

Start Freq
DC Coupled | iRREEEER

Stop Freq
3008008086 MHz

CF Step
2. 98500000 MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent R T |Freg/Channel

ferer 30 AR : MiM Center Freq
Atten 38 dB s 1 16500008 Gha

Start Freq
300808086 MHz

Stop Freq
2.30808086 GHz

CF Step
227000800 MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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Atten 30 dB

£0f
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R T |Freg/Channel
A 5Hz

Center Freq
2.35000086 GHz

Start Freq
2.30008080 GHz

Stop Freq
240808086 GHz

CF Step
16.6000600 MHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent R T Freq/Channel

NPT " e Center Freq
Atten 30 JB 1B 5 49175000 GHa

Start Freq
2.43350080 GHz

Stop Freq
250808086 GHz

CF Step
1.65ARGHAA MHz
Auto Man

Freq Offset
0.e00000HE Hz
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# Agilent R T |Freg/Channel

11 e e i R Vewsde  Center Freq
Re tl dBm #Htten 20 dB 1B 145086008 Gz

StartFreq
2.50000000 GHz

Stop Freq
I | CC.CY90008 GHz

CF Step
2. ABBERRBEE GHz
Auto Man

Freq Offset
B.660606066 Hz

Signal Track
On 0Ot
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Pref:

Atten 30 dB

1

#UEW 308 kHz
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r Center Freq
2.41208086 GHz

Start Freq
2.40108086 GHz
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Stop Freq
2.42308080 GHz

CF Step
2.20000008 MHz
gl Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

Sweep 2.1
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% Agilent

Ref 11 dBEm
‘eak

Lo,
W l'.'l WL AN b

#Atten 20 dB

U B B LI WY

2000-2008 Agilent

I

N S P S

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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4% Agilent

Atten 360 dB

H 18 kHz #UBH 38 kHz
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R T |Freg/Channel

Mkrl 18€

_g Center Freq

15.8758008 MHz

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Y l =2 _
! <

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10 ARaARAA MHz
A Quto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

lH: | #BH 300 kHz
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1
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Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

FTun "

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

Atten 30 dB
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Sweep 2.1
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R T |Freg/Channel

Center Freq
2.43208086 GHz

Start Freq
2.42108086 GHz

Stop Freq
2.44308080 GHz

CF Step
2.20808086 MHz

Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0
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% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

L A I A AN AN S S S S S . t Man
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les B #VEH 3 kHz : (G
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Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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4% Agilent

Atten 360 dB
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R T |Freg/Channel

H: Center Freq

1.16588008 GHz

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ t .
FTun ROy VYT PRI M YA PIPYET FRSLT PRV o 0 Signal TragfI?
P : Ot

lH: | #BH 300 kHz
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% Agilent R T |Freg/Channel
Mkrl 2.494 /7 ] Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
0.00000008 Hz
1
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186 kHz #\JBH 308 kHz Sweep l.Eiw s
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

% Agilent R T |Freq/Channel

Ortan 20 dR . Center Freq
Atten 360 dB 1R » 43200000 Glla

) Start Freq
& 2.42100008 GHz
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W Stop Freq
2. 44300008 GHz

CF Step
2.20000008 MHz
M Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

AR
[ER Y P N L - A VP EY VRN A R N R

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:
i Agilent R T |Freq/Channel
Atten 30 dB Pty Center Freg
Start Freq
1 2.44106080 GHz
..,l'l"'l’ﬂ'nrl'“ Bl o g Stop Freg

LAITET [PYY
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246300000 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

L9 A Y

g UV, EPY TR U

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 3CERO000 Clly

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
33 FS A.OPRDERE Hz

1
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

Atten 30 dB
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A
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Sweep 2.1

R T |Freg/Channel

Center Freq
2.45208086 GHz

Start Freq
2.44108086 GHz

Stop Freq
2.46308080 GHz

CF Step
2.20808086 MHz

Man

Freq Offset
000000000 Hz

Signal Track
On 0
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% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

1
JLUNY,

A
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helwa b o o e

2000-2008 Agilent

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ _
FTun F".“"Il"“l‘1"r'"‘fM\+-‘1".rﬁ"*'H.*'1»1'!'4.1"h1"ﬂf‘H'I‘J“'-'|-h-w-hJ'Afﬁnﬁﬁﬂkﬂhﬂdﬁ%ﬂwﬁwﬂwﬂﬂmﬁ e Signal Track

On Ot

2 #BH 300 kHz
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Sweep 9.6 ms (
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w5 Agilent

Atten 360 dB

1
£(F:

[ N
W P eV
LURL] Y
FTun T

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep 1.6 ms

Report No:
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Huawei Proprietary and Confidential
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R T |Freg/Channel

Center Freq
2.491750868 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track

On Ot
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.19 1IN20m_L@Ant 1

Pref:

Atten 38 dB

I
r |-|.r1|_. r-“"l"ff-lluu_, Wl

R T Freq/Channel

Mikrl 2.4

1
<
il "r -1||'|

i .H'H| I'|||

#\BH 308 kHz Sweep 2,15

Copyright 2000-2808 Agilent Technologies

Report No:
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2.

2,
Auto

Center Freq
41200000 GHz

Start Freq
40100000 GHz

Stop Freq
42300080 GHz

CF Step
ZRRARAAR MHz
to Man

Freq Offset

§.00000000 Hz

On

Signal Track
0ff
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Puw:

% Agilent R T |Freg/Channel

11 AR P MY Center Freq
Re l::.l dBm #Atten 20 dB 1B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

)
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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4% Agilent

Atten 360 dB

Report No:
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Mkrl 1.456

-G
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R T |Freg/Channel

Center Freq
1.16508086 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
L Huto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

£
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On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.20 11N20m_L@Ant 2
Pref:

¥ Agilent R T |Freq/Channel

Mikrl 2.4
Arren 20 dR . Center Freq
Atten 38 dB 366 dR » 41200000 Glla

4 Start Freq
2.40100000 GHz

. f i fi
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L

] ! Stop Freq
242300008 GHz

CF Step
2.2BARRBAA MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent R T |Freg/Channel

11 AR P MPVRRARRNE  Conter Freg
Re l::.l dBm #Atten 20 dB 1B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

|f'| Signal Track
e On Off

I ,I'I-I 'IL|'| X

PP N, PR P P S F

|||I
I
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4% Agilent

Atten 360 dB

W 18 kHz #BH 38 kHz

Report No:
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R T |Freg/Channel

Mikrl G

6 Center Freq

15.8758008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

835.4 ms (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10 ARaARAA MHz
uto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

TR i :
MOV VPRV RSP OWWS T  Signal Track

On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.21 1IN20m_M@AnNt 1

Pref:

% Agilent R T |Freq/Channel

Ortan 20 dR . Center Freq
Atten 360 dB 1B 5 13268008 Gl

) Start Freq
o 242100000 GHz
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Stop Freq
2.44308080 GHz

CF Step
2.2BARRBAA MHz
® Huto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent R T |Freg/Channel

S P EPeovpate  Conter Freq
Re l::.l dBm #Atten 28 dB 4B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

| Signal Track

On 0
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4% Agilent

Atten 360 dB
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R T |Freg/Channel

Center Freq
15.8750008 MHz

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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4% Agilent

Atten 360 dB
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R T |Freg/Channel

Center Freq
1.16500008 GHz

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ iy _
FTun .-r+.ﬂu-**wﬁwar.1'i-»a1H-twmﬁw\*uﬁhw.mie.4.ﬂw..,.«.wiu.,m~.»-'-.,...w,q._ﬂ...w,w-!ﬁ"“' ) Signal Tragfli
L n 0ff

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

i
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Signal Track
On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.22 1IN20m_M@Ant 2

Pref:

- Agilent R T |Freg/Channel
Mkrl 2.4 & Center Freg
Atten 360 4B 41 dBm 5 13700000 GHa

s Start Freq
242100088 GHz
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! Stop Freq

2.44300000 GHz

CF Step
| 220088008 MHz
& Huto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\BH 308 kHz Sweep 2,15
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Puw:

% Agilent R T |Freg/Channel

11 AR P i M Center Freq
Re l::.l dBm #Atten 20 dB 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
N [.00008008 Hz

£(F: ., Mﬁ _
FTun '*’ﬁ5-‘n'*M'*ﬁ‘*‘J*MMm*-'r-\Mr'1-.-ﬂb'~"*Mmw»#blwmmﬁwﬁ-mﬂww*“ Signal Track

On Ot

lH: | #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

ey Rttt Tonidin it g etan M P At Tl A e Signal Track
L L™, [, Ll "' .I-Pl 'l'ff,r'p W U t ol Ir J

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

¥ Agilent R T |Freq/Channel

Mkrl 2.
Arran 20 dR . Center Freq
Atten 360 dB Ny 1R » AT200000 Glla

1 Start Freq
2.44100000 GHz
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246300000 GHz

CF Step
m C-20aaaaae MHz
R¥ Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0

#UYBW 306 kHz Sweep 2.1
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Puw:

% Agilent R T |Freg/Channel

11 AR P i MY Center Freq
Re l::.l dBm #Atten 20 dB 1B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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4% Agilent

Atten 360 dB

£if

IH: .. #YEBK 306 kHz

Report No:
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pyright 2000-2008 Agilent Technologies

R T |Freg/Channel

Sweep 9.6 ms (
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Center Freq
2.35008080 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

e S
i s 2 '-Jl"."w".r.||-n‘|_;"'L;«.,,.~.,.,,1|,-r-.,-1|.._u___,.’,,..-| Jr|..-’|I,-’-"I--"l...-"|I_.~1_I'1r,I-'|.'.r.|l|-..r1'|.-1|l.1r.ll,.{.,|'r'ﬂ"1rl' Wt ALt o e AN Slgnal Track

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.24 11IN20m_H@AnNt 2

Pref:

Atten 30 dB

ri|| |I|Ir'|. I| '\-r|| r."-"rr r"JI'|

Mikrl 2.4

1
,? '|~ unl

J-Iﬂ"'r"ll |-|1u- '""w S ’l' ¥, I-H'“-l Wl

|
I

#\BH 308 kHz Sweep 2,15
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2.
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2.

& 2.
Auto

R T |Freg/Channel

Center Freq
45200000 GHz

Start Freq
44100000 GHz

Stop Freq
46300080 GHz

CF Step
ZRRARAAR MHz
to Man

Freq Offset

§.00000000 Hz

On

Signal Track
0ff
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Puw:

% Agilent R T |Freq/Channel

TS N Center Freq
#Atten 28 dB 78.131 dB 29 CORB00 kHa

Start Freq
DC Coupled | ieRelml N

Stop Freq
150.000008 kHz

CF Step
14.18080888 kHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

N
W ]I Ir-.1i| |.| b

Iu"l o Il'u W
u 'lrl'l |m"r"' li' 1".]IL"’IL|'rI"'.r...-1"'._|"lP.._-_n_l'"'-_-_|"|.-._-._-'-.-_|~'._"._"'-—-—l"-—ILU-T-—_-—'-_-—

<Hz

-

#WYBH 3 kHz Sweep 13
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 160 kHz #JBH 300 kHz  Sweep 217.1 r-n: (
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% Agilent R T |Freg/Channel

Center Freq
2.35008080 GHz

Atten 360 dB

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

lf-lfjlrlrl| "'\Il!-‘pthn'l'"l'lL"‘1.)u'a-"-ih-.'er-."rH-'rJu'r\""'h‘t'fm'*-Jr"1"'-a“*WW“’LM'FW“WMWMW‘EW” SIGlEL ke

On Ot

- #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

,-J"'IH'”"“- "l‘“‘“lﬂ ]'l h-r"l'-|||“

i 1 .JL.
ol r'ﬂfl" HI""" AT 'p' Tt ;-f-‘lll."-'r- u.|4u-|r|'n N 1J"I hl vl

Signal Track
On Ot
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% Agilent R T |Freg/Channel
5761 GHz

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#R W 1ER l::;Hg. #VBH 308 kHz Sweep 229 t:ntEiii'
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4.25 11IN40_L@Ant 1

Pref:

Mkrl 2.
Arren 20 dR . Center Freq
Atten 360 dB 7.270 dR » 32200000 Glla

Start Freq
240000088 GHz

1

o] 'l'*'l"-'f'i.-'L4"f»-a'ﬂ.l.-'q!.a.llﬁl._m.f )

Lttt Stop Freq
244400000 GHz

[ -...-"in’l'n"‘l.lll'll"Jli‘r|.b‘IlIL'',\|'|.'-'IJ'-‘I,,I;,IuIi|.-Iilr,.-..-.“-ll"ﬂ"I

1]

| CF Step
- A ABAGAG00 MHz
AWl Huto Man

Freq Offset
B.OBAGEAGE Hz

Signal Track
On 0

WUBH 300 kHz  Sweep 4.24 1

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 275 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

A T

Report No:
SYBH(Z-RF)020022014-2002

S PNV S )

les B #VEH 3 kHz : (G
Copyright Technologies

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 3CERO000 Clly

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10 ARaARAA MHz
i Auto Man

Freq Offset
33 FS A.OPRDERE Hz

Signal Track
On Ot

#VEBH 300 kHz Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
33 FS A.OPRDERE Hz

1

£ |

ot
VALY

W 1 i - I B X | H
h“ﬁlr e by Iﬁr“ﬂ' ™ ''F1'-.m.h"'.‘.r-f“"l.,:rl"|l o i‘-,1["-‘.l'l_1I1-ﬁ'l'||"flIl.r'l'.,l..-hdl.ln"'l‘H.-. Jrl'L.i:-.l"‘ulJ' l"'.-..1".,n".._._.5|III.I__-'-"qk'-.'d.l"r"r"--...ﬁl'q '-"'tr,-_f"‘d e S I g n a I T r a c k

ETIZH-I on 0ff

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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% Agilent R T |Freg/Channel
5.597 GHz

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#R W 1ER l::;Hg. #VBH 308 kHz Sweep 229 t:ntEiii'

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 281 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



A\

nuawer RF Test Report of E5372s-32

4.26 11N40_L@Ant 2
Pref:

¥ Agilent R T |Freq/Channel

Mkrl 2.417 81 GHz
Atten 30 dB : M Center Freq
rten 30 dB SEREUN - 1500000 o

Start Freq
1 2.40808086 GHz

)

,I'ht.lll'r-.d'ﬂ 4."'1‘1" \"'I |r-d‘r--h"J.r'r'vJH""-ﬂIH.-q f-‘-‘|||~,.1'|rl-,'“'u'n "e’-\‘n'TJ.IT‘FrlIIf'I'-ﬂI'H-x'I." '“'I|...‘.''Ii'#1'|"‘'|,_.,1I|‘|lI,n|‘l1-"I’'“llI""ﬂlh"‘|n|'|‘rI 4Ihl' S t F
i oprreq
i 2.44400000 GHz

CF Step
4. A6ARGHAAE MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24

Copyright 2000-2808 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 282 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



QD

nuawer RF Test Report of E5372s-32

Puw:

% Agilent R T |Freg/Channel

11 4B o iPepesaiy  Center Fregq
Re l::.l dBm #Atten 20 dB 1B 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

| A
li||1|_] et |

rat_

S TP . .

: . EI #I“IE” Hz : e 3 e s
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4% Agilent

Atten 360 dB

W 18 kHz #BH 38 kHz

Report No:
SYBH(Z-RF)020022014-2002

R T |Freg/Channel
Mkrl 1.752 MHz
6 Center Freq

15.8758008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

835.4 ms (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset

}w«"" 0.06000086 Hz

Signal Track
On Ot

£if !
FTun n”s'*h.u*H‘-*h«h'*f".n*’u*ﬂwﬁh"br«-w"*m-.Jmawrﬂrm4dn'1:.pmny~'a'um.w.#wm-ﬂ-,mkwmw"'r

lH: | #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

I
e 08
E l 1' ! il I'-'\-’l"l'l'.l"' o, -y 1
WA i '-..'|.I||l|'|_ Wom e . q
FTun i R A ey o1 Jlrp..ﬂq RELII Al M e ‘lI"'l.lﬂ'" " "1I,'-.rl" e .l'-'ﬂl-\flf“"" M"'l.-.r'\"'.. Si gna | Track

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 287 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.27 11N40_M@AnNt 1

Pref:

Atten 30 dB

1
ll'b\' Fr.«,l"-'rq'n-.l.j'lmd, )

#UEW 308 kHz

v r"r"r'l*"|'|IIIFJu]ll,r‘|.u1H.-'11J|fb"l';.ll'\"lrl"‘;-"-'."'l T

R T |Freg/Channel

Mkrl 2.444 ¢

. -
led gl W

|
l'l.-I

Sweep 4.24 1

Fiﬂj‘r‘. 4 ‘IL H\'Hﬂlh’l

Center Freq
243200008 GHz

Start Freq
241000088 GHz

Stop Freq
2.45408088 GHz

CF Step
4. 46000000 MHz

Auto Man

Freq Offset
B.OBAGEAGE Hz

Signal Track
On 0

Copyright 2000-2808 Agilent Technologies

Report No:
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Huawei Proprietary and Confidential
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O

Copyright Technologies
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

Report No: Huawei Proprietary and Confidential Page 292 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



Q)
Huawer  RF Test Report of E5372s-32
% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ } _
FTun ~*"-Mw.-.t~.+iraf.dfu*ma'-1’h~|'rum.ﬁ\'ua.-+r~1-tmW-mﬂw-.ummwamwmwmﬂ ) Signal Tragfli
) off

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

1

cta M
W1 Tt b | e e i f f i
| ettty e v, ..-Ih"l-.l Ppto [Tty ||i.-.uH|.f..,II,,.\.1l4..._.-,nr'L'l._.-,a.';.r,ﬂ.‘l.rur-l.,,f L'1"P""I.l'I"r'H'_rlI"I~.l"|"HJ1"|,u’1‘III'.l“'\'.1“-1'.'4..1}.'-"1'“.-IL“"‘ Slgnﬁﬂ Track

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.28 11N40_M@AnNt 2

Pref:

% Agilent R T |Freq/Channel

et 30 AR i Conter Freq
Atten 30 JB BAG dR » 43200000 Glla

Start Freq
'? 241608088 GHz
bl totoohapsgliagh b, [*-,‘n-'J’fr»1"i"'-"'r-*#'l~‘r‘u-\'a"»--u-.'-*'l*'-"""“"*""P-'W'L'ﬂ"m
i

|1,.|'|

| Stop Freq
| 2. 45400080 GHz

. CF Step
wml 440000000 MHz
.ﬂ,li”“] Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24 1
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Puw:

% Agilent R T |Freg/Channel

11 4B o AP  Conter Freq
Re l::.l dBm #Atten 20 dB 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
f | i n ot
(W

I !
.|||f|||| 0o,

'lﬂ Wiy, .l"l|lql Ll A L o —

Cupyrlght 2000-20088 Agilent Technulugles

Report No: Huawei Proprietary and Confidential Page 297 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
1668688608 MHz
) Auto Man

Freq Offset
B.00008006 Hz

£0f) / _
FTun r*‘nl‘fM*#*'n'ﬂ'n}-."n'ﬂ'»"lb+J'~'|-"rHh‘u*W‘p'rhfM.h.u-+w,I-.fmwm'mwww.ﬂriﬂwhh'w* 0 Signal Tra gfl?
) off

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T Freq/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

£ MW -
FTun
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T ‘-.l ekt 1Hr’|“ el 'Il‘fl"-.ﬁ"""l'l"l"‘n,,r'- W vjl. o W e g e ﬂ_.,'dlll"ur-"‘L Slgﬂﬁﬂ Track

On Ot

#EH 2R kH=z Sween l_E;-. s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.29 11IN40_H@AnNt 1

Pref:

.-*"Fn1-l'rT'1'f-'w'l.~.¢-fIra1.I'Jrl'r.-'-r-,ﬂl’i.ﬂl""-"’“
I

R T |Freg/Channel

Mkrl 2.44! :
Arten 30 dB r M Center Freq
rten 30 dB 6.073 dBn PP

Start Freq
2.42008080 GHz

1
<
il
EE R Ll

W . Stop Freq
b a.r'-q'.a-.,llla.-,i il ﬂ ""lh"‘l'l,’ﬁ 4I||-.h 2 AGARARAD GHz

CF Step
4. A6ARGHAAE MHz
| Auto Man

Ir.,,|I|]'|l,-|_.'l'|__|r|.'1r|‘r'|"f l-H|

I'|. .;l

Freq Offset
000000000 Hz

Signal Track
On 0

WUBH 300 kHz  Sweep 4.24 1

Copyright 2000-2808 Agilent Technologies

Report No:

Huawei Proprietary and Confidential Page 303 of 384

SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

Lt ot

ip 1
OF (o P L . OO W A W S (S W S W

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£ o _
FTun M'-"’"*"I""'nW'H-'ulh""'"I"H'"ﬂ"'h'h*r&'*‘-H'r“-J'r1"l1r'.'H-"'-‘w*.'h'-'h‘.-unh'-1ﬂmvm¢“.hﬂ.ﬂwwm,i.ﬁw‘* Signal Track

On Ot

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq
2.49175008 GHz

Atten 360 dB

Start Freq
245350006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

100 kiz WBH 300 kHz  Sweep L6 ms
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% Agilent R T |Freg/Channel

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#R W 1ER l::;Hg. #VBH 308 kHz Sweep 229 t:ntEiii'
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4.30 11N40_H@AnNt 2

Pref:

- Agilent R T |Freg/Channel
Mkrl 2.445 74 GHz

Atten 30 dB r rers  Center Freq

—_— — 2. 44200000 GHz

Start Freq
}> 2.42008080 GHz

Stop Freq
2.46408088 GHz

CF Step
al| 440000008 MHz
() Auto Man
Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24 1
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Puw:

% Agilent

Fi:n::f' 11 dBEm #Atten 20 dB

k

R T |Freg/Channel
kHz

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

Auto Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On 0
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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4% Agilent

Atten 360 dB
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A6

R T |Freg/Channel

Center Freq
1.16500008 GHz

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

4 FreqOffset
'I#*N?H A.AARARARA Hz
E'.i'.' \

FTun ""‘*'-"'u-"Ill"'l‘l-"-'fn"«.'q'H|'J-"-'"'r-ul“H""I-'r1"-.lﬂL""HW11.r"rr'HMH*WHMWHWMWHWWWM . Signal Tragfli
) off

lH: | #BH 300 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

. -.:ZI_Q
il Ay
i W | I|I . .
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HI"1 "t"-"l__l-"'l.- f"'-,.n'ib""ﬂ"ﬁl' ;._~.-.,_\”,u__lr'-,lln"-. AL e -"':,"-r"" " I,ql.-.llm f.l'hl,l"'l.f*"-., .i.n-'u,_,-'l,_,.-r..-;.].,‘u,l,-,.'-‘l_.nl S | g na I T rac k

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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4.31 11IN4Om_L@Ant 1

Pref:

¥ Agilent R T |Freq/Channel

Mkrl 2.4
Artan 20 AR el Center Freq
Atten 38 dB 5.558 dB 5 42200000 GHa

1

Start Freq
2.40808086 GHz

§ .
-"rrLJ'hr"i'F"* Mk i, i u"h'-’“‘l'u,-ﬂ W, | ey Al """""'*"n"‘.-h-'n'ﬂ,q".-.u,l'|p,.l
it '

*w"hw'll'rq'lmn'h.
1]
\ Stop Freq

) 2. 44460080 GHz

CF Step
4. A6ARGHAAE MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24 1
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Puw:

% Agilent R T |Freg/Channel

11 4R e 50 R i M Center Freq
Re l::.l dBm #Atten 20 dB 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
|| |I (On 0

" I I" l"a“l If,[l |_|i J
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4% Agilent

Atten 360 dB

H 18 kHz #UBH 38 kHz

Report No:
SYBH(Z-RF)020022014-2002

R T |Freg/Channel

Mkrl 196

_g Center Freq

15.8758008 MHz

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

835.4 ms (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

£(f *JL _
FTun Wbl ik bbbyt b ) Signal Tragfli
o ) off

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T Freq/Channel

Center Freq

Atten 30 dB 2.49175000 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
lw'"‘*l.“fﬁ, lru A B.BaBAnaAae Hz
||j ! AL ||“ |"II1 [Il,
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On Ot
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% Agilent R T |Freg/Channel
25,954 GHz

Center Freq

#hitten 20 dB 145000000 GHz

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#R W 1ER l::;Hg. #VBH 308 kHz Sweep 229 t:ntEiii'
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4.32 11IN4Om_L@AnNt 2

Pref:

Atten 30 dB

1

R

Mikrl 2.4

#UBH 300 kHz Sweep 4.24 1

Copyright 2000-2808 Agilent Technologies

Report No:
SYBH(Z-RF)020022014-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

GHz

T |Freq/Channel

Center Freq
242208086 GHz

Start Freq
2.40808086 GHz

Stop Freq
2.44408088 GHz

CF Step
i 4. A6ARGHAAE MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

v Auto Man

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 15.0750008 MHz

Start Freq
150.060000 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 16 kHz #VBH 38 kHz  Sweep 2854 rn:- (
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T Freq/Channel

Center Freq
2.35008080 GHz

Atten 360 dB

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

: CF Step
Y 10.0000000 MHz
j Auta Mar

Freq Offset
000000000 Hz

Signal Track
On Ot

#VEBH 300 kHz Sweep 9.6 ms (
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% Agilent R T Freq/Channel

Center Freq

Atten 30 dB 2.49175000 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

#UEH 308 kHz

Cupyrlght 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 329 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

- Agilent R T |Freg/Channel
Mkrl 2.444 47 GHz

Atten 36 dB Ny=p- CenterFreq

243200008 GHz

Start Freq
2.41808086 GHz

1

.]"|i.l'| '.,_‘n.r-,hh. " J\'ulnl-.- .A'-.l-“,ﬁ“""* .-l.-||"h"|.4'|r-,, "Ill.-i" J'rlrl Sto p Fre q
2. 454808608 GHz
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|If b 'I.-J L-l" h‘H I"'l‘1]H:""I'l'--ﬂlqll.-'h,d.h-'..jh ":'l'-l"l'."tl'.-‘l' I'fiﬂrl'rﬂkl\‘ et

f \ CF Step
440000000 MH-
Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24 1
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

L I A AN AN AN SN S I S SR .t O Man

ML 'hl._,l".. AR N U S

Report No:
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les B #VEH 3 kHz : (G
Copyright Technologies

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel
2,188 77 GHz

Center Freq

Atten 30 dB 1.16500008 GHz

Start Freq
300606666 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

Report No: Huawei Proprietary and Confidential Page 334 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



D

nuawer RF Test Report of E5372s-32

% Agilent R T |Freg/Channel

eren 30 dB YV  Center Freq
Atten 38 dB 44.451 dBm 5 3CEAAE60 Gl

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

1
T Freq Offset
'PJMM B.AABRAGAE Hz
£0f) .4

FTun PPttt B A dtonb b bbb bbb . Signal Tragfli
n LA

IH: .. #YEBK 306 kHz
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Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

FLve b o) "Il o
LTA ||\.I_~|-||. - .
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On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29
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Pref:

Atten 30 dB

R

Mikrl 2.4

#UBH 300 kHz Sweep 4.24 1
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T |Freq/Channel

[

Center Freq
2.43208086 GHz

Start Freq
2.41808086 GHz

Stop Freq
2.45408088 GHz

CF Step
| 4.40000008 MHz
Il Auto Man

Freq Offset
000000000 Hz

Signal Track
On 0
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Puw:

% Agilent R T |Freg/Channel

T e 50 R iPypesae  Center Freq
Re l::.l dBm #Atten 20 dB 54,015 oB 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track
On 0

les B #VBH 3 kHz Sweep 13 (6
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

99 5 GHz

Center Freq

Atten 30 dB 2 35000000 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10 ARaARAA MHz
uto Man

Freq Offset
000000000 Hz

£t _
FTun "rH'*"u'*‘-*-‘f-l"w-wHﬁ*‘h'w.vu'r-‘n-~4MM-'#.'*ur-n'*4.\P-fw«h-“Hu*-aﬂhr-wi,mwmhmw; ) Signal Tragfli
& I urr

- #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq
2.49175008 GHz

Atten 360 dB

Start Freq
245350006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

100 kiz WBH 300 kHz  Sweep L6 ms

Copyright 2000-2008 Agilent Technologies
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies
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4.35 11IN4Om_H@Ant 1

Pref:

% Agilent R T |Freq/Channel

Mkrl 2.445 74 G
Atten 30 dB RSvIR ) CenterFreq
e SR .44200000 GHz

Start Freq
2.42008080 GHz

1

otk Ay -I’r«ﬁ-h'n,: b

- 1.#"-" o e i AT ] e .i'||_|h|’f'.|
] qﬁ"'l Pl‘r- J'Ir i'\'l.lr ‘-.,Ih.,h:.’hln,l -""‘."'-'ﬂr-"' l,lll il | |
[

) '
L ""-‘-‘.«'H.a.'-ﬂ.-.ﬂll-"f!'l' h"-i!r}.;l.-dﬂllnh 2 . 4 B ?@t g&% g rGeHg

CF Step
4. A6ARGHAAE MHz
| Auto Man

l} J

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24 1

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent

Ref 11 dBEm #Atten 20 dB
"aak

R T |Freg/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | ieReEEER

Stop Freq
150.000008 kHz

CF Step
141000000 kHz

L A I A AN AN S S S S S . t Man

)

Report No:
SYBH(Z-RF)020022014-2002

! 'u"'la"lln_.-_l'.'-._-'n.-_.nﬂn_ll'l_-__._r'

les B #VEH 3 kHz : (G
Copyright Technologies

2000-2008 Agilent

Freq Offset
0.e00000HE Hz

Signal Track
On O
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot

Report No: Huawei Proprietary and Confidential Page 347 of 384
SYBH(Z-RF)020022014-2002 Copyright © Huawei Technologies Co., Ltd.



Q)
Huawer  RF Test Report of E5372s-32
% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
2.35000008 GHz

Atten 360 dB

Start Freq
230000006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

i Freq Offset
B.BA0AR6EE Hz
J,IU‘M ¥
£0f _
FTur Aubtont bkt it e s et b gt ) Signal Tragfli
) off

lH: | #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

5 GHz

Center Freq

Atten 360 dB 5 49175000 Gy

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset

- 0.00000000 Hz
I Illl'.ﬂ.II ]mril n. i

T gt g |

| Ir‘l b‘ Il."_ H‘|r'|.-"hlll r'l._|"'l"r"""‘hr"lllllr"*"r |1p-"""T.-.-if'"i'"l'ﬂl‘II'1I".1,'r-1"-r'hhl|'l'|.="|r-.-"'| J"'.l-"-"'"'Il-'III|l!‘|_In_I.1‘|‘Hn|l.|'q'f-"||lhiln"'h{*|n|| ]'-‘r-,f'lhl.-\_r S I g n a I T r a c k

On Ot

91 758 @ GHz

#H 1688 kHz #JBH 308 kHz Sween l.Eiw s 1t5)

Copyright 2000-2008 Agilent Technologies
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Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies
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4.36 11N4Om_H@AnNt 2

Pref:

- Agilent R T |Freg/Channel
Mirl 2.4

Arran 20 dR . Center Freq

Atten 30 JB A1a dB 5 14700000 GHa

Start Freq
! 2.42008080 GHz

1 i T .?-l
|r.«fl|r"kl"h1'l"r."1'I'!'r-'lr-.,n.'r-n.w'.' l'F.'~..|'|,.,a,wlﬂ-'-1|n"-""".-"-"h'rf-"' '-"i“f"l ""r] i ""*'”ilu'-'l|'l'd.I'-f-'.1"1.fv.'1-#*F'L}~!|'bﬁq'l_,~r|'b.1

|'|rf|

Stop Freq
2.46408088 GHz

. CF Step
Y 4. 40080000 MHz
1”'.1" m Man

Freq Offset
000000000 Hz

Signal Track
On 0

#\JBH 300 kHz Sweep 4.24

Copyright 2000-2808 Agilent Technologies
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Puw:

% Agilent R T |Freg/Channel

11 AR TP pPvewiagley  Conter Freq
Re l::.l dBm #Atten 20 dB 29 CRBB000 ki

Start Freq
900000000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1800080 kHz
Auto Man

Freq Offset
0.e00000HE Hz

Signal Track

. On Off
I' III II
I

|
I"-' "1 | I"I. .ll M I:il [V WTLOUURE Y. N I W L O T A N |

les B #VBH 3 kHz Sweep 13 (6
Cupyrlght 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Center Freq
15.8750008 MHz

Atten 360 dB

Start Freq
156.680608 kHz

Stop Freq
30.0808086 MHz

CF Step
298500000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel

Center Freq
1.16500008 GHz

Atten 360 dB

Start Freq
30.00000606 MHz

Stop Freq
2.30808086 GHz

CF Step
227.000000 MHz
Auto Man

Freq Offset
B.00008006 Hz

Signal Track
On Ot
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% Agilent R T |Freg/Channel
/ GHz

Center Freq

Atten 30 dB 2 35000000 GHz

Start Freq
2.30606006 GHz

Stop Freq
2.40808086 GHz

CF Step
10.0000000 MHz
Auto Man

Freq Offset

M), 0.00000008 Hz

FTun 1‘\-*-*"W'.erlfw'M#H-.-i-;-Hﬂ'f--wﬁ"rh_.r-‘h"-1-'Iv"Arn1'h.FHM#‘W,MMWWA.WM#'F . Signal Tragfli
fn Ut

IH: .. #YEBK 306 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 ms (
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% Agilent R T |Freg/Channel

Center Freq

Atten 30 dB 2.49175000 GHz

Start Freq
2.48356006 GHz

Stop Freq
2.50808086 GHz

CF Step
1.65000000 MHz
Auto Man

Freq Offset
000000000 Hz

LI
.o Moy N
El:i-:l: ' "II “J Iﬂ‘l.-nhh.mlj II*'-. q.l"' i |r11J ™ .
FTun ikl i IIIrIIr.r1'h‘"1'"r‘.‘""r""'""""r.'.."I1"I'iL"'"'J"1"""Lf'l*""'1".""'ll'l"J"'r""'-"‘""‘r"""*."-"'-'-.-\“'"i""-."'r" -‘uf"|r"""'-'q"-;-'“"*’Tl.'t-v'-.-"wll'[‘n'uk S | g na I T rac k

On Ot

91 758 @ GHz

186 kHz #\JBH 308 kHz Sweep l.Eiw s

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Center Freq
14.5608086 GHz

#Atten 20 dB

Start Freq
250606666 GHz

Stop Freq
26.56006086 GHz

CF Step
2. 40000000 GHz
Auto Man

Freq Offset
000000000 Hz

Signal Track
On Ot

W 100 |=::Hz. #\BH 308 kHz Sweep 2.29

Copyright 2000-2008 Agilent Technologies
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Appendix F

Radiated Spurious Emission &
Spurious in Restricted Band
(according to FCC Part 15.247(d) &
15.205 & 15.209)
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Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1: The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2: The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary

components).
Level [dBuV/m]
80
70
60
50
40 /
30 X v Bt
20 X % \K\/[An W\’\fw AWMWNMW
W §
10
% 3om 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
MEASUREMENT RESULT: QP Detector
Frequency Level Transd Limit Margin | Height Azimuth .
Polarisation
MHz dBuV/m | dB dBuV/m | dB cm deg
32.700000 30.10 11.8 40.0 9.9 100.0 0.00 VERTICAL
65.760000 21.00 10.1 40.0 19.0 200.0 52.00 VERTICAL
95.820000 20.30 12.8 43.5 23.2 104.0 34.00 VERTICAL
176.700000 19.70 10.7 43.5 23.8 101.0 334.00 VERTICAL
322.500000 23.70 16.1 46.0 22.3 105.0 339.00 HORIZONTAL
616.380000 30.60 22.8 46.0 154 194.0 115.00 VERTICAL
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Part 2: Testing Range of “18 GHz to 26.5 GHz”

Level [dBuV/m]
80

70

60

50

40

" " \ 1 R i 4 ot A
30+ bbb T i A g s et e

20

10

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

Note: No peak found in pre- test.
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Part 3: Testing Range of “2.3GHz to 2.51GHz”

Note 1: The testing range of “2.3 GHz to 2.51 GHZz” is for checking radiated emissions located in

restricted bands near the EUT operating bands.

Note 2: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Average Limit (54 dBuv/m).

Note 3: The peak spike exceeds the limit line is EUT’s operating frequency.

Test Mode: 11B/ Antenna 1
Channel 01

Level [dBuVv/m]

110

100 /,\

80

60 WWWWMMWWWWWWW \}\ . MW\»MMW\«MLN\WX
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.40 34.8 74.0 15.6 150.0 148.00 VERTICAL
2483.500000 58.70 35.1 74.0 15.3 150.0 244.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuV/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 100.0 171.00 VERTICAL
2483.500000 46.80 35.1 54.0 7.2 100.0 142.00 VERTICAL
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Channel 09

Level [dBuVv/m]

110

100

80

L

L5

B0 [t n g b s RISt by § A V\ S
" ﬁw’\/ L\m -
40
20
0 2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.80 34.8 74.0 15.2 100.0 264.00 VERTICAL
2483.500000 58.70 35.1 74.0 15.3 100.0 312.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 145.0 8.00 VERTICAL
2483.500000 46.70 35.1 54.0 7.3 150.0 167.00 HORIZONTAL
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Test Mode: 11G/ Antenna 1

Channel 01

Level [dBuV/m]

110

100

80

(2 S W e e e L S "/ *\'\ YA AR A AR A .
+ +
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 58.60 34.8 74.0 154 100.0 176.00 VERTICAL
2483.500000 58.00 35.1 74.0 16.0 129.0 44.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 100.0 312.00 VERTICAL
2483.500000 46.50 35.1 54.0 7.5 110.0 0.00 HORIZONTAL
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Channel 09

Level [dBuV/m]

110
Jalinglin
100 \/W
8 ; JJMM/ | |
o
AR i AN TR R w'l*'vl ‘L**\)mw‘w«
60 [ A s A At e X /\/‘/ \'\ X
+ +
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.00 34.8 74.0 16.0 138.0 210.00 HORIZONTAL
2483.500000 58.20 35.1 74.0 15.8 149.0 206.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 47.00 34.8 54.0 7.0 100.0 107.00 HORIZONTAL
2483.500000 47.10 35.1 54.0 6.9 129.0 106.00 HORIZONTAL
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Test Mode: 11N-20M/SISO-Antenna 1

Channel 01

Level [dBuV/m]

110

100

8” AR
L T S e e vy /J V\ ok WWWW
S e
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth o
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.80 34.8 74.0 15.2 100.0 243.00 HORIZONTAL
2483.500000 58.70 35.1 74.0 15.3 120.0 17.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 131.0 121.00 VERTICAL
2483.500000 46.80 35.1 54.0 7.2 131.0 203.00 HORIZONTAL
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Channel 09

Level [dBuV/m]

110

£

100

i

80

W \
60 WWWWW"WWWWW N /\/ \,\ 1 M 4 T
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.40 34.8 74.0 15.6 102.0 160.00 HORIZONTAL
2483.500000 58.50 35.1 74.0 15.5 102.0 271.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.80 34.8 54.0 7.2 128.0 192.00 VERTICAL
2483.500000 46.90 35.1 54.0 7.1 112.0 198.00 HORIZONTAL
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Test Mode: 11N-40M/SISO-Antenna 1

Channel 03

Level [dBuV/m]

110

100

80 J] N
M"/ / \V/\\WMM/WWMWWM A
60 T PSP ISP Y WYY Y oy sl v ser W ee sy v T T P v / \ G
+ \\“"“"“*-«\_
:
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 62.20 34.8 74.0 11.8 100.0 115.00 HORIZONTAL
2483.500000 58.90 35.1 74.0 15.1 113.0 79.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 48.40 34.8 54.0 5.6 100.0 109.00 HORIZONTAL
2483.500000 46.70 35.1 54.0 7.3 147.0 25.00 VERTICAL
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Channel 07

Level [dBuV/m]

110

100

’ iy // \RM
60 MMWWWMMWWMMWWWVXW // \ e
+ \\‘W——‘w
40
20
0
2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth o
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.50 34.8 74.0 15.5 103.0 207.00 VERTICAL
2483.500000 59.50 35.1 74.0 14.5 103.0 166.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 150.0 43.00 HORIZONTAL
2483.500000 48.90 35.1 54.0 5.1 150.0 210.00 HORIZONTAL
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Test Mode: 11B/ Antenna 2

Channel 01
Level [dBuV/m]
110
AN
100 // \\
80 | |
TP Yooy e T R e e / \ m“ oz WMWW’W‘M W
60 (AP A AN Attt A bl % N { \ A, X
A Yo
40
20
0 2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.80 34.8 74.0 15.2 125.0 311.00 VERTICAL
2483.500000 58.30 35.1 74.0 15.7 119.0 148.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 147.0 312.00 VERTICAL
2483.500000 46.80 35.1 54.0 7.2 122.0 299.00 HORIZONTAL
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Channel 09

Level [dBuV/m]
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Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.50 34.8 74.0 15.5 105.0 203.00 VERTICAL
2483.500000 59.00 35.1 74.0 15.0 103.0 44.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 58.50 34.8 74.0 15.5 105.0 203.00 VERTICAL
2483.500000 59.00 35.1 74.0 15.0 103.0 44.00 VERTICAL
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Test Mode: 11G/ Antenna 2

Channel 01
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.40 34.8 74.0 15.6 150.0 148.00 HORIZONTAL
2483.500000 58.90 35.1 74.0 15.1 150.0 0.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.30 34.8 54.0 7.7 100.0 266.00 HORIZONTAL
2483.500000 46.10 35.1 54.0 7.9 100.0 274.00 HORIZONTAL
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Channel 09

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.

MEASUREMENT RESULT: PK Detector

Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.60 34.8 74.0 154 150.0 133.00 HORIZONTAL
2483.500000 59.00 35.1 74.0 15.0 150.0 332.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.80 34.8 54.0 7.2 100.0 12.00 HORIZONTAL
2483.500000 46.70 35.1 54.0 7.3 100.0 137.00 VERTICAL
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Test Mode: 11N-20M/SISO-Antenna 2

Channel 01

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.90 34.8 74.0 15.1 113.0 38.00 VERTICAL
2483.500000 58.50 35.1 74.0 15.5 105.0 15.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 47.00 34.8 54.0 7.0 100.0 267.00 HORIZONTAL
2483.500000 46.70 35.1 54.0 7.3 145.0 264.00 HORIZONTAL
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Channel 09

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.40 34.8 74.0 15.6 100.0 172.00 HORIZONTAL
2483.500000 58.40 35.1 74.0 15.6 140.0 278.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.80 34.8 54.0 7.2 101.0 315.00 HORIZONTAL
2483.500000 46.90 35.1 54.0 7.1 101.0 188.00 HORIZONTAL
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Test Mode: 11N-40M/SISO-Antenna 2

Channel 03
Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.

MEASUREMENT RESULT: PK Detector

Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.80 34.8 74.0 15.2 100.0 208.00 HORIZONTAL
2483.500000 58.30 35.1 74.0 15.7 146.0 8.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 132.0 78.00 HORIZONTAL
2483.500000 46.70 35.1 54.0 7.3 137.0 181.00 VERTICAL
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Channel 07

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.20 34.8 74.0 15.8 109.0 201.00 HORIZONTAL
2483.500000 61.60 35.1 74.0 12.4 100.0 220.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.80 34.8 54.0 7.2 141.0 178.00 HORIZONTAL
2483.500000 46.80 35.1 54.0 7.2 100.0 188.00 HORIZONTAL
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Test Mode: 11N-20M/MIMO

Channel 01

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.70 34.8 74.0 15.3 100.0 334.00 VERTICAL
2483.500000 58.80 35.1 74.0 15.2 100.0 192.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 47.10 34.8 54.0 6.9 100.0 223.00 HORIZONTAL
2483.500000 46.90 35.1 54.0 7.1 100.0 206.00 HORIZONTAL
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Channel 09

Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.40 34.8 74.0 15.6 113.0 0.00 VERTICAL
2483.500000 58.70 35.1 74.0 15.3 121.0 39.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.90 34.8 54.0 7.1 143.0 352.00 HORIZONTAL
2483.500000 47.60 35.1 54.0 6.4 101.0 263.00 HORIZONTAL
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Test Mode: 11N-40M/MIMO

Channel 03
Level [dBuV/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 63.30 34.8 74.0 10.7 145.0 104.00 HORIZONTAL
2483.500000 58.90 35.1 74.0 15.1 115.0 49.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 49.10 34.8 54.0 4.9 100.0 241.00 HORIZONTAL
2483.500000 47.30 35.1 54.0 6.7 100.0 200.00 HORIZONTAL
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Channel 07

Level [dBuVv/m]
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/im dB cm deg
2390.000000 58.50 34.8 74.0 155 146.0 23.00 VERTICAL
2483.500000 60.90 35.1 74.0 13.1 138.0 351.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 46.80 34.8 54.0 7.2 121.0 0.00 VERTICAL
2483.500000 48.60 35.1 54.0 5.4 100.0 218.00 HORIZONTAL
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Part 4: Testing Range of “1 GHz to 18 GHz”

Note 1:

Note 2:

Note 3:

The test results and plot for testing range of “1 GHz to 18 GHz” showed as below is the WORST

case for all Test Modes and Channels. This range will not be presented for each Test Mode and

each Channel.
The testing range of “1 GHz to 18 GHz” is for checking radiated emissions located in restricted

bands faraway from the EUT operating bands.

Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBuv/m).
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Appendix G: Conducted Emission at
Power Port
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Channel 6
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MEASUREMENT RESULT: QP Detector
Frequency | Level Transd Limit Margin :
MHz dBuv dB dBuv dB Hine PE
0.150934 49.3 9.7 65.9 16.6 L1 FLO
0.296846 43.0 9.7 60.3 17.3 L1 FLO
0.663926 42.9 9.7 56.0 13.1 N FLO
1.182214 38.5 9.7 56.0 17.5 N FLO
2.069306 354 9.7 56.0 20.6 N FLO
3.108314 29.2 9.7 56.0 26.8 L1 FLO

MEASUREMENT RESULT: AV Detector
Frequency | Level Transd Limit Margin :
MHz dBuv dB dBpVv dB Line PE
0.151491 28.7 9.7 55.9 27.2 L1 FLO
0.224918 29.5 9.7 52.6 23.1 L1 FLO
0.661216 32.1 9.7 46.0 13.9 N FLO
1.178951 29.0 9.7 46.0 17.0 N FLO
2.059496 26.3 9.7 46.0 19.7 N FLO
3.014760 22.8 9.7 46.0 23.2 L1 FLO
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